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Notes for using this parts book

1. This book was prepared based on information available in March 2000.
2. Parts are subject to changes in design without prior notice.
3. Partssupplied as complete assemblies are circled by a dotted line E____J .
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Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch basiert auf den Informationen vom Mérz 2000.

2. Modelidnderungen sind vorbehalten.

3. Die Teile, die als kompietter Satz geliefert werden, sind mit einer
gestrichelten Linie umrandet.
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Notes sur l"utilisation de ce manuel de
pieces détachées

. Ce manuel a été fait d’aprés les renseignements valables au mois de Mars 2000.
. Les pieces peuvent étre sujettes & des modifications sans préavis.
. Les pieces fournies en tant qu’assemblages complets sont encadrées avec un trait

o -

pointillé L____J .
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Notas para usar este Manual de Piezas

1. Este libro ha sido compilado basdndose en los datos de que se disponia en marzo
2000.

2. Las piezas quedan sujetas a cambios de disefio sin aviso previo.

3. Las piezas suministradas como conjuntos completos se enmarcan con una linea

punteada | ___ 1.
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A . &/ Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina
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A . {5E% / Machine body / Maschinengehiuse / Corps de la machine / Cuerpo de [a méquina

REF.NO. CODE _ |QTY B A ~ NAME OF PARTS RV

4 104450109 6id4Lt8 RUBBERCAP, 8

5 140392009 1F 1025 OIL CAP

6 117934009 t{dhatr135 RUBBER CAP, 13.5

7 140392009 21474107 2% OIL CAP

10 104450109 2|d L8 RUBBER CAP, 8

11 104449009 1dLat1s5s RUBBER CAP, 15.5

12 $37915009 1Y Fhs-R BED COVER, R

13 $37916109 1Ry phi—-L BED COVER, L

14 106629002 812 A%Y437 SCREW, SM4.37

15 107093002 2 A%2437 SCREW, SM4.37

16 $23337009 1|d4Lt-185 RUBBER CAP, 18.5

17 549960009 A1 823 FACE PLATE ASSY

17-1 549961009 B FACE PLATE

17-2 549962000 HEPEEIAVE 2 PACKING

17-3 117934009 1|d4a+135 RUBBER CAP, 13.5

18 060670812 31731 > F357-40X8 SCREW, BIND SM3.57-40X8
<A > <For Export>

2241 152842059 N E e Ea EA SHUTTLE RACE COVER ASSY
<ERE > < For Japan only >

22-2 549681009 AFHhTh -7 3C SHUTTLE RACE COVER ASSY, C

23 145480101 21835635 SHOULDER SCREW, SM6.35

24 109239002 2|FEnr¥HR WASHER, WAVE SPRING

25 $37920009 17— THREAD TAKE-UP COVER

26 062680612 1|+ ~224.37-0%6 SCREW, PAN SM4.37-40X6

28 520164009 HEFS PRk RUBBER CAP, 13

29 150592009 2|d4Ltz16 RUBBER CAP, 16

30 104821009 T(Tatr105 RUBBER CAP, 10.5

31 544010009 t(dae115 RUBBER CAF, 11.5

33 $4222700% 14842 FMG-3 RUBBER CAP, MG-3

920 544629001 1w —2 LABEL, E
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B. ¥ - $+#EB8{% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung /
Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja

20 21
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B. &k - ¢T#%B84% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung /
Mécanisme de arbre supérieur et barra  aiguille / Mecanismo del je superior y la barra de aguaja

REF.NO. CODE [qQTy ELAq NAME OF PARTS RV
1 $49600001 1|97Y%78 UPPER SHAFT, B
2 545147101 1177209 r7 32 CRANK ROD ASSY
2-1 144712001 2{AFRT4AT6 SCREW, SMi4.76
3 549582001 7354 A %IF BUSH, F;U-SHAFT
4 $49583001 1| A7 A F¥H 2 WASHER, THRUST
5 014780622 1|7+ +x52T6357K3 SET SCREW, SOCKET (CP) SM6.35
6 140726000 19737 220M BUSH, M ;U-SHAFT
7 072630260 2|~7 ) TB302vV BALL BEARING, 6302VV
8 116920001 AT DI LAZARULYT RING, THRUST
9 048150142 T EATZZoAICIE RETAINING RING, EXTERNAL C15
10 549686001 1| 7~co 3 PULLEY ASSY,C
11 $33689002 21727+ A 7K 559514 SET SCREW, (CP) S\M5.95-28X14
12 $49968001 1|YUFA93 9 THREAD TAKE-UP CRANK, E
13 100250001 HoA2T7.14 SCREW, SM7.14
14 014770622 2|PFr A2 TB35TE 3 SET SCREW, SOCKET (CP) SM6.35
15 123006001 1{FX2T63574H 2 SET SCREW, {CP) SM6.35
16 $49964001 1A DHES LR BT R THREAD TAKE-UP LEVER ASSY, B
16-1 $47089001 17 ExHUHT THREAD TAKE-UP SUPPORT
16-2 547090001 1|7>E~Fn THREAD TAKE-UP LEVER
16-3 547091001 1|7rEHyT iy SUPPORT SHAFT, ;T/TAKE-UP
16-4 154624101 1NURS 7528 NEEDLE BAR CRANK, B
16-5 145465001 12223570 SCREW, SM3.57 L
16-6 S49689001 INTAVE SRV CONNECTING ROD, ;N-BAR
16-7 $37926101 IAVELE-E NEEDLE BAR CLAMP
16-8 062680812 1|+ ~2437-40%8 SCREW, PAN SM4.37-40X8
16-9 147777000 2/1==FN~xFYL5F NEEDLE BEARING
17 014780622 1|7+ rARTE357HK S SET SCREW, SOCKET (CP) SM6.35
18 102630001 1INV ESTFLFthoO% SLIDE BLOCK, ;N-BAR GUIDE
19 S49593000 AV E: st NEEDLE BAR GUIDE
20 100242003 212 A2 U357 SCREW, SM3.57
21 155578000 2{dLt272 RUBBER CAP, 7.2
22 154701101 IHAVE 3] NEEDLE BARD
23 144458001 1IPRTYH b 25357 SET SCREW, SM3.57-40X4.5
24 152242001 AV E LB RPNV BUSH, U ;N-BAR
25 154627001 T/ URSA2IDS BUSH, DS ;N-BAR
26 115053012 HEPP VA (e <#12> {NEEDLE, TQX1(#12) ............... <#12>
118-V38-123



C1 .3% Y Bf% / Feed mechanism / Transportvorrichtung / Mécanisme de |"éntainement /

Mecanismo de la alimentacion
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C1.3% " B8{% / Feed mechanism/ Transportvorrichtung / Mécanisme de I'entrainement /

Mecanismo de la alimentacién

REF.NO. CODE |QTy ELAq NAME OF PARTS RM|
1 $37930101 X7 pLr—o3 X-FEED LEVER ASSY
1-1 $37931001 1iXF4 )L/t~ X-FEED LEVER
1-2 153041001 11234 0HR7337 3% SLIDE BLOCK ASSY, ;T-LENGTH
1-3 151602002 1| X 537437 SET SCREW, 5M4.37
1-4 153924001 17z h b FELT
1-5 108802001 117 2 EE4xa WICK, 4X4 L = 250
1-6 $37932101 1345 UA4L3a0 FEED CAM ROLLER
1-7 $37933001 N E=k=r ROLLER SHAFT
1-8 014760622 1|7+ A 2T5095 SET SCREW, SOCKET SM5.95
2 537934001 1Ixt2 ) LiN—A 2 BUSH, ; X-FEED LEVER
3 183493001 E AR A -2 R N & R} SET SCREW COLLAR ASSY
3-1 S09212001 1|evrn>— SET SCREW COLLAR
3-2 101706001 2| XA 2TB.35 SET SCREW, SM6.35-40X5.5
4 $37935101 1y 24U L/R—-2 2 Y-FEED LEVER ASSY
4-1 $37936101 1Yz UL = Y-FEED LEVER
4-2 S37932101 142 UA 400 FEED CAM ROLLER
4-3 537933001 1|znvyy ROLLER SHAFT
4-4 014760622 1|7+ kst %595 SET SCREW, SOCKET SM5.95
5 152759001 R i TACK WIDTH FEED SHAFT
6 014760622 1| P+ b AZT595 SET SCREW, SOCKET SM5.95
7 152760051 TeFradsJLn=vs VERTICAL FEEDING LEVER SHAFT
8 048180142 1frxT7T235C18 RETAINING RING, EXTERNAL C18
9 152756001 2IRS 2 LY HZR18 WASHER, THRUST 18
10 014760622 17+ r 225595 SETSCREW, SOCKET SM5.95
11 $37937001 Ao VhaFSHy b FEED CAM BRACKET
12 S37938001 172 UH4LX FEED CAM, X
13 014760622 2|7F R X2 Ts595 SET SCREW, SOCKET SM5.95
14 537939001 1|\ havs CAM SHAFT
15 048060342 1|+ 2 T7E6 RETAINING RING, E6
16 070688850 2|2~ %7 r688ZZNR BALL BEARING, 688ZZNR
17 $37940001 2t FFALEL POSITIONING PIN
18 062681012 2| F~T3437-50%10 SCREW, PAN S\M4.37-40X10
19 $37937001 a2 VhLFoHry b FEED CAM BRACKET
20 S$37941001 1A 72 UHh LY FEED CAM, Y
21 014760622 2|7+ R A2 U595 SET SCREW, SOCKET SM5.95
22 S$37939001 1V havs CAM SHAFT
23 048060342 1+ 27E6 RETAINING RING, E6
24 070688850 2| %< ¥4 7/ 688ZZNR BALL BEARING, 688ZZNR
25 $37940001 211 F¥FAES POSITIONING PIN
26 062681012 2|+~ 73437-40X10 SCREW, PAN SM4.37-40X10
27 $37942000 {8V FTY L Fn7s COUPLING HUB, 8
28 $37943000 2i1AV TV TNnTE35 {COUPLING HUB, 6.35
29 $37944000 2|AvFV L FANR—H SPACER, COUPLING
30 014760622 8|7+ A %Ts595 SET SCREW, SOCKET SM5.95
31 537945051 AR RV L FEED BAR GUIDE PLATE
32 145318001 Bl xavasy SCREW, SM4.37
33 549590001 2I1X 9 UF TR HOME POSITION DOG
34 060300512 217841 > FM3X5 SCREW, BIND M3X5
35 549683001 21 F kY=Y AT R SENSORSETTING PLATE, H-SENSOR
36 062680612 21+~ 104.37-40X6 SCREW, PAN SM4.37-40X6
38 152769101 HEF & g8 FEED BRACKET ASSY
38-1 152771000 IE AR R Ve WASHER
38-2 152773000 Heamadvsazxzn BUSH
38-3 141331001 3anA-7oa BUSH
39 152772001 2|8 SPACER
40 071047650 2|4 %39316 BEARING BALL, 3/16
41 025060232 2lESHHRFLDI8 WASHER, PLAIN M 6
42 017761212 2| k595%12 BOLT, SM5.95X12
43 S$49955001 HEAEE PE T SCREW, W/SOCKET SM4.37
44 153057101 L E AR & D37 SCREW, W/SOCKET SM4.37
45 153035000 1fFHES5F7ITI b FELT
49 523337009 fid&+185 RUBBER CAP, 18.5
100 $49950001 17 Uu1211ES FEED PLATE, 11 ;FLAT
118-V38-202



C2. 3% YBA% (+ 7 3 »/8B&) / Feed mechanism (Option parts) / Transportvorrichtung (Sonderzubehor) /
Mécanisme de 1"éntainement (Pidces en option) / Mecanismo de la alimentacion (Piezas opcionales)
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C2.% U BEER (o 7 ¥ 3 > #55) / Feed mechanism (Option parts) / Transportvaorrichtung (Sonderzubehér) /
Mécanisme de |"entrainement (Piéces en option) / Mecanismo de |a alimentacién (Piezas opcionales)

REF.NO. CODE |qQTY ErxA NAME OF PARTS RV
" AT a B " OPTION PARTS
100-2 549951001 HEEPEE FEED PLATE
100-3 549952001 1#7U1548E7 FEED PLATE, 4.8 ;FLAT
100-4 549953001 1#o U147 FEED PLATE, 7
100-5 549954001 1F2U127E5 FEED PLATE, 7 ;FLAT
110 153837001 1zHonzA4IT 14 PRESSER PLATE
11 153839001 1fz2yh3208 . <o08> [SPRING, 0.8 ................. <@0.8>
111 153871001 1|#Fg>mnizki2 . <p12> |SPRING, 1.2 ................. <g1.2>
113 144075001 2|# 357 BOLT, SM3.57
114 025350132 2|ea¥HR3aT WASHER, PLAINS 3.5
118-V38-202



Mecanismo del levantador del prensor

T _FAEB4% / Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur /
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D . # I _E4 B3R/ Work clamp lifter mechanism/ Stoffhalterheber/ Releveur de pinceur/
Mecanismo del levantador del prensor

REF.NO. CODE f{aqTy ELAd NAME OF PARTS rRMI
1 $49630001 1yussa LINK, A
2 549631001 1|48 LINK, B
3 $49632001 1Husoers LINK ASSY, C
4 549635001 MHusosoa LINK SHAFT, A
5 $49636001 NOPrerr LINK SHAFT, B
6 549637001 PPYPrLs LINK SHAFT, C
7 $49638001 1Hussssp LINK SHAET, D
8 100281001 4|5 % WASHER
9 S37968001 6|R+ VIS SNAPPIN, 8
10 $19662001 2|z +yTFELS SNAPPIN, 5
11 $40922101 14z 7rov e WORK CLAMP LIFTER ROD
12 $37970050 | 1|#vTrzamxzn BUSHING
13 014760622 | 2|7+ r 2 %595 SET SCREW, SOCKET SM5.95
14 $10105001 v DPZE I DI SPRING
15 $49639001 ey ruyrgg SETTING BASE, ;SENSOR
16 062680612 | 1]+ ~m4.37-40%6 SCREW, PAN SM4.37-40X6
17 $49640101 Hevsnorra SENSOR PERCEIVE PLATE
18 018400836 | 1|7+#n raxs BOLT, SOCKET M4X8
19 549641001 PR AV PR T SETTING PLATE, A ;SOLENOID
20 060681212 &1/51 > F5837-40X12 SCREW, BIND SM4.37-40X12
21 549642001 YL/t Y4s 158 SETTING PLATE, B ;SOLENOID
22 060501016 | 2|/t > Fmsxio SCREW, BIND M5X10
23 549643001 17545 GUIDE
24 060680712 |  2|/5+ > K437.40x7 SCREW, BIND SM4.37-40X7
25 120448001 HEVA; RUBBER RING
26 018501422 |  2|7+# rsxia BOLT, SOCKET M5X14
27 150206002 | 1|esv#Hxie WASHER, PLAIN 16
28 048150142 | 1|+ x7S 43¢5 RETAINING RING, EXTERNAL €15
29 153828001 HE=PX ROLLER SHAFT
30 107744001 1lao ROLLER
31 153484001 1}4 4 2476 WASHER, PLAIN 4.76
32 105234003 | 2|+ raz7 NUT, SM4.37
33 $40920009 | 1|L/S—His— LEVER HOLDER
34 018061622 | 2|7+ rexis BOLT, SOCKET M6X16
35 025060232 | 2|eS##HxF1ve WASHER, PLAIN M 6
36 $40921001 ETPPEES Yy BUTTON CLAMP LEVER
37 153838001 H#grynzLn-vs SHAFT, ;B-CLAMP LEVER
38 014760622 | 1|7+ A% 505 SET SCREW, SOCKET SM5.95
40 025040236 | 1|{eS¥#xF19s WASHER, PLAIN M 4
41 028040246 | 1|/"2¥H 3244 WASHER, SPRING 2-4
118-V38-204
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E.R&>YHAEZ - 8B / Button clamp mechanism / Knopfhaltevorrichtung /
Mécanisme du pince-bowtons / Mecanismo de la ménsula de resorte

"#7 a6/ OPTION PARTS ©
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E. K%Y H 3 1EEREE / Button clamp mechanism / Knopfhaltevorrichtung /
Mécanisme du pince-bowtons/Mecanismo de la ménsula de resorte

REF.NO. CODE Q'TY ELAdg NAME OF PARTS RM}
1 153830000 1FERYHERILS— BUTTON CLAMP HOLDER
2 153827001 1|EE2YHEIRLE~-SH SHAFT, ;B-CLAMP HOLDER
3 014680622 2[FF b ARTEITVHRS SET SCREW, SOCKET (CP) 5M4.37
4 151968001 1FE g k-9 o s i BUTTON CLAMP HOLDER HOOK ASSY
4.1 151969001 R P S A R BUTTON CLAMP HOLDER HOOK
4.2 107744001 2|ao ROLLER
4-3 153484001 1% 42476 WASHER, PLAIN 4.76
4-4 105234003 2{+V 437 NUT, SM4.37
5 014760622 1|7+ b2RT595 SET SCREW, SOCKET SM5.95
6 153834001 1R UhIfd—H4I HOLDER SUPPORT, ;B-CLAMP
7 017711412 2L H4.76X14 BOLT, sSM4.76X14
8 146354001 2i AR WASHER, PLAINS
9 146994001 2|Ft IRz Fan R Y SCREW
10 115148101 1FHTizFageyary ADHISTING SCREW
11 115147001 TR RYHIFHITF R SPRING, COMPRESSION
12 549998001 121 H-H~-F FINGER GUARD
13 011679312 2] P XA R V3ISTETD SET SCREW, (FT) SM3.57
100 $52089001 11KevHhiasrx BUTTON CLAMP ASSY
100-1 552093001 1FEarvhiar BUTTON CLAMP BRACKET
100-2 $52083001 1\ K2 vAz2L BUTTON CLAMP, 2L
100-3 552084001 1| R®VH IR BUTTON CLAMP, 2R
100-4 115156001 2[R YHEPLFAEL PIN
100-5 047250642 2(2F ) T AW25 PIN, SPRING ROLL AW2.5
100-6 552087001 B E EIR G- RFA- SPRING, PLATE ;L
100-7 552088001 1FE2YHhIRTENS SPRING, PLATE ;R
100-8 062680512 2|+ ~2437-50X5 SCREW, PAN SM4.37-40X5
100-9 115158001 2 HF 24576 SHOULDERSCREW, SM4.76
100-10 $29954001 1|HKRyHIMTE BUTTON CLAMP ASSY, M
100-11 503659001 MELE PV FEE T . FA BUTTON CLAMP PLATE CAM
100-12 062680812 2|F ~3437-40X8 SCREW, PAN SM4.37-40X8
100-13 S03468001 119 A 2437 SCREW, SM4.37
100-14 503657001 1w+ 1437 NUT, SM4.37
100-15 115163001 REEPVE FEE- A SPRING, PLATE
100-16 115164001 1|FKe2vAhiFantyrs ADJUSTING PLATE, ;BUTTON CLAMP
100-17 115165001 1|5 27837 SHOULDER SCREW, SM4.37
100-18 115166001 1|#> %437 SHOULDER SCREW, SM4.37
100-19 $52072001 {|F&2Yh I RAN—-4BL<t=2.0> {SPACER, BL ;BUTTON CLAMP ..... <t=2.0>
100-20 $52076001 V|#&2>vh 3 AN—tBR<t=2.0> |SPACER, BR ;BUTTON CLAMP ... .. <t=2.0>
100-21 S01694001 213 x2238x4 SCREW, FLAT SM2.38X4

“FTyaBE" ” OPTION PARTS ” |

110-1-1 S$52071001 1lHR4>VhIAR—MHaL<t=15> |SPACER, AL;BUTTON CLAMP ..... <t=15>
110-1-2 $52075001 1|HKgrvhiAN—HAR<t=15> |SPACER, AR ;BUTTON CLAMP <t=15>
110-2-1 552072001 1HExyh I AR—HBL<t=2.0> |SPACER, BL;BUTTON CLAMP ..... <t=2.0>
110-2-2 552076001 1|R®9YHIAR—YBR<t=2.0> |SPACER, BR ;BUTTON CLAMP ..... <t=2.0>
110-3-1 552073001 1|F &2 vh i AR~HCl<t=25> [SPACER, CL;BUTTON CLAMP ..... <t=25>
110-3-2 $52077001 1|F22vH 8 AN~HCRet=25> |SPACER, CR ;BUTTON CLAMP ..... <t=25>
110-4-1 $52074001 1j£x2vh 2 ZAR—-4DL<t=3.0> |SPACER, DL ;BUTTON CLAMP ... .. <t=3.0>
110-4-2 552078001 T|# &y h T AN—4DR<t=3.0> | SPACER, DR ;BUTTON CLAMP <t=30>
118-V38-214
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. FEhR3E& / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur /

Mecanismo del eje inferior
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F. T&hBES1% / Lower shaft mechanism / Untere Welle / Mécanisme de l'arbre inférieur /

Mecanismo del eje inferior

REF.NO. CODE Q'Y EoXof NAME OF PARTS RV}
1 141786001 WSOy Fd3Y SHOULDER SCREW, ;CRANK ROD
2 100090004 1|7+ 714 NUT, SM7.14
3 014680622 M PFPARTL437TVHESL SET SCREW, SOCKET (CP) SM4.37
4 152245101 N ERASZE & ROCKER GEAR
5 537978251 HERARE S 2754 SHAFT, ;R-GEAR
6 181995001 eV bhs—23 SET SCREW COLLAR ASSY
5-1 101706001 2| b % x¥6.35 SET SCREW, SM6.35-40X5.5
7 014760622 2| T+ b X255 SET SCREW, SOCKET SM5.95
8 549605001 IPER A LOWER SHAFT ASSY
9 549608001 IPEV R BUSH, L-SHAFT
10 014760622 1|PF b AFI585 SET SCREW, SOCKET SM5.95
11 152678101 1|\B=Fasysy ADJUSTING STUD
12 081003670 1j0U 5 PwW3 O RING, PW3
13 $49609001 MNevyras—v3 SET SCREW COLLAR ASSY
13-1 014770622 2|17+ 22 T6350HK3 SET SCREW, SOCKET (CP) SM6.35
14 $49611101 EE S L EE & SHUTTLE RACE BASE ASSY
14-1 549612101 NEEE AL X SHUTTLE RACE BASE
14-2 502429101 1AL PPt T THREAD GUIDE, ;S-RACE
14-3 062660412 2|~ 0318-40X4 SCREW, PAN SM3.18-40X4
14-4 152683001 2{FFA=rIVIY A SETTING CLAW, S-RACE BODY
14-5 152684101 2|FFhT UV SPRING, COMPRESSION
14-6 402887001 2(¥Hx3.2 WASHER, 3.2
14-7 062660712 2|3+ ~21318-480X7 SCREW, PAN SM3.18-40X7
14-8 509043000 2(7T0b FELT
14-9 $49981000 2|4 2 EE3x3 WICK, 3X3 L= 360
14-10 549626000 1|17 2 EE3X2 WICK, 3X3 L=300
14-11 549685000 117 2 EE3X3 WICK,3X3L=100
15 014760622 1|7+ b X FT595 SET SCREW, SOCKET 5M5.95
16 152678101 1AFIAREY TS ADJUSTING STUD
17 081003670 1|oU > ¥pw3 O RING, PW3
18 048070342 1] b A7E7 RETAINING RING, E7
19 S49617001 R AT DRIVER
20 018501422 17+ H k5x14 BCLT, SOCKET M5X14
21 152682101 HEEE k4 SHUTTLE RACEBODY, A
22 551087901 1i+hAwDNOY 3 SHUTTLE HOOK, D W/BOX
23 516290001 1= ¥FJO—3—4ax19.8 NEEDLE ROLLER, 4X19.8
24 152690301 1K -2 38 BOBBIN CASE ASSY, B
24-1 154340001 1R Ewr=—2F3 LN TENSION SPRING
24-2 154341001 1REL =22 T SCREW
24-3 154342001 IR T S B TAY 3 SPRING, ANTI-SPIN
25 159613051 1|FE> BOBBIN
27 $49613000 MHATITNE FELT
28 $496 14000 1A= 7IT 44T FELT SUPPORT
29 552230001 VSl SUPPORT
30 123882001 1|\&Frx2437 SHOULDER SCREW, SM4.37
31 103810002 1|FIHENRR2TFHZR WASHER, WAVE SPRING
32 025770232 eSS ¥HEF26.35 WASHER, PLAIN M 6.35
118-V38-305
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G . $:h8;8B84% / Lubrication / Schmierung / Lubrification / Lubricacion
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G . 588 EE{% / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE QTY X NAME OF PARTS RV
1 549992000 HEE P AN OIL WINDOW
2 $07333001 1| sFIeq TS PIPE, S
3 S07456000 1|E=—WFa-7F OILTUBE, L= 160
4 148738000 1193x WICK, L=335
5 107149001 17Tk~ FELT
6 $37983001 1\ 9o v2xagai44dx WICK SUPPORT
7 062680612 1|#+~34.37-40%6 SCREW, PAN SM4.37-40X6
8 025680232 1feSHFHFRFLI437 WASHER, PLAIN M 4.37
9 028680242 1R H%2.437 WASHER, SPRING 2-4.37
10 $10478000 1oy Fxaaa72Ilb FELT
11 $34986000 1|E=hFa-7F OILTUBE,L=135
12 549982000 117 2 &T4axa WICK, 4X4 L =400
13 107149001 27k FELT
14 $49959001 1FrExFaagsT WICK SUPPORT
15 510162201 1|/ FTeEHHT WICK SUPPORT
16 060670512 1{/% 1 > F357-80%5 SCREW, BIND SM3.57-40X5
17 549620000 2iE=nFa-7F OIL TUBE, L= 340
18 $49957000 1|7 2 e Eaxa WICK, 4X4 L.=700
19 $49622000 117 3 £ Taxa WICK, 4X4L =130
20 $49983000 1|32 cFaxa WICK, 4X4 L =800
21 549984000 1jesv:k%® FLAT WICK, L= 200
22 104567001 1744 T WICK SUPPORT
23 159565000 117 5 EE2.5X150 WICK, L= 150
24 $37985000 HRAFHFEZINLD FELT
25 $37986000 1fE=Fa-7F OILTUBE, L= 440
26 $18093100 117 3 eE4x4 WICK, 4X4L = 1100
27 145547001 1\ Fa—Fhkg TUBE HOLDER
28 062670512 1|+~ 2357-20X5 SCREW, PAN SM3.57-40X5
29 537987001 PR L =Ry =i b FELT SUPPORT
30 537988000 1Hoayo®rayarzik FELT
31 062680612 1]|#~14.37-40X6 SCREW, PAN SMA4.37-40X6
32 S09043000 Tlzxza b FELT
33 152948001 TlFTHRY 3 F OCIL WINDOW
34 549623000 1|¥=hFa-7 QILTUBE, L.=280
35 549624000 1Hezwsda-7F OILTUBE, L=260
36 549625000 1|¥=Fa3-7F OILTUBE, L= 160
38 152969001 2|a-F¥HIhx CORD SUPPORT
39 062670512 2|+ ~3357-40X5 SCREW, PAN SM3.57-40X5
40 148738000 1|732ex WICK, L=335
41 148738000 1l73c%E WICK, L= 335
42 152956001 117 2 £T4x4 WICK, 4X4 L=500
44 228475000 3| v Froxse FASTENING BAND, 1.9X80
45 153924001 17k FELT
46 S49957000 1173 kTaxa WICK, 4X4 L=700
47 $49958000 117 s £ Eaxa WICK, 4X4L=70
48 549985000 =V S- B ) OILTUBE,L=170
49 549986000 {|¥znFa—7 OILTUBE,L=110
50 $49987000 1|¥znFa-7 OILTUBE, L= 150
51 S49995001 t2—-Ko4IHhz CORD SUPPORT
52 062670512 11# N 2357-40X5 SCREW, PAN SM3.57-40X5
53 S$49618000 1WEm—-Fa-F OILTUBE, L=210
54 549626000 114 3 £F3x3 WICK, 3X3 L=300
118-V38-350
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H . %% B8{% / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de I'enfilage /
Mecanismo del enhebrado
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H. %:# < B1% / Threading mechanism / Fadenflihrungsvorrichtung / Mécanisme de I'enfilage /
Mecanismo del enhebrado

REF.NO. CODE Q'TY ExAo NAME OF PARTS RM
1 152869001 1{F—LfbEF THREAD GUIDE, ;ARM
2 062710612 1|+ ~2476-32X6 SCREW, PAN S\M4.76-32X6
3 152870001 Nr—sbtbhsF THREAD GUIDE, ;ARM
4 062670612 {14+~ 0357-40X6 SCREW, PAN SM3.57-40X6
5 113316001 1W7P—LtbFrda THREAD GUIDE
6 060670612 11734 > K 357-40X6 SCREW, BIND SM3.57-40X6
8 152872001 TN bFALHT TENSION BRACKET
9 114294001 1Hourv O RING
10 144588001 HESN N FAET: THREAD TAKE-UP SPRING, B
1 150551000 1T bahaE PIN
12 116922001 N kFas £y TENSIONSTUD
13 $31032001 N bFasi+ve TENSION NUT
14 107606001 11 eFaminx SPRING, TENSION ;H
15 159805001 11 rFIoH5HHI DISC PRESSER, ;TENSION
16 145446001 21T rFInHS DISC, ; TENSION
17 100402004 1 h2 22257 SET SCREW, SM3.57
18 510469001 1|74 b A5 T595 SET SCREW, SOCKET SM5.95
19 115186001 1Moz hFIT UKD TENSION STUD, ;MAIN
20 100136001 1|4 rFaAi+Y b NUT, TENSION
21 115188001 1oz bFIAninz SPRING, TENSION
22 145446001 211 FI39HS DISC, ;TENSION
23 152889001 IEEE ST THREAD RETAINER
24 062670612 2|#+~1357-40X6 SCREW, PAN SM3.57-40X6
25 $30003001 IRTAVE: v Kl vl o o\ THREAD GUIDE, A ;NEEDLE BAR
26 154626001 1|INWURSARLDT P FodT THREAD GUIDE, BUSH D
33 $12441001 11FASNEHIHHx WASHER
"FFaBE" “ OPTION PARTS “
27 152881001 L r21423 NEEDLE COOLER ASSY
28 014680622 NPHrA32T8377%3 SET SCREW, SOCKET (CP) SM4.37
29 152883000 {7z k8X155 FELT, 8X15.5
30 152884001 {iT%L 1114 THREAD GUIDE, ;N-COOLER
31 062670412 1|+ ~23357-40X4 SCREW, PAN SM3.57-40X4
118-V38-401
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J. %#%B3{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur /
Mecanismo del devanador de la canilla

g2 g3 F—0o
@4

< 1-14

118-v38-402
19



J. %#%BE8{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur /
Mecanismo del devanador de |a canilla

REF.NO. CODE |qQ'TY B A1 NAME OF PARTS RIVY
1-1 $37991109 1m774 TOP COVER
1-2 $37992100 11 hexn s BOBBIN WINDER ARM
1-3 $37993000 | 1{r%/iz SPRING, PLATE
1-4 048100142 1{FXx7¥93%C10 RETAINING RING, EXTERNAL C10
1-5 $37994001 A reEy 29y STUD, ;B-WINDER CLAW
1-6 $37995101 1L A4T BOBBIN PRESSER
1-7 014679320 1|7+ rx 2 T3579 %3 SET SCREW, SOCKET (CP) SM3.57
1-8 537996001 11 resyx CLAW, ;B-WINDER
1-9 014680622 H7F X3 T4375 K3 SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 1|+ 2 7Es5 RETAINING RING, ES
1-11 $37997001 i1 rexvs SHAFT, :B-WINDER
1-12 154528001 1Hrrexouv WHEEL, :B-WINDER
1-13 120448001 EPA. RUBBER RING
1-14 120990001 27 R T YE L X 2437 SET SCREW, (CP) SM4.37-40X8
1-15 S10174000 | 1|szaUasrcs DUST GUARD PLATE
1-16 $37998001 HEE S T EAL SPRING
117 157968001 1|2z KNIFE ‘
1-18 062680512 113 A =1437-40X5 SCREW, PAN SM4.37-40X5
1-19 159574101 e rrasogs TENSION STUD
1-20 100136001 rrsaveryr NUT, TENSION
1-21 144110001 Hogn—ixt rFas oz TENSION ADJUSTING SPRING
1-22 145446001 2l rramoys DISC, : TENSION
1-23 144105000 | 1|FavszmwIvsz FLANGE WASHER, ; T-SPRING
1-24 021680202 113 b252437 NUT, 2 SM4.37
1-25 141590001 IEENEPE THREADING BAR, U
1-26 100022004 | 2|+v rs595 NUT, SM5.95
1-27 025680232 1esvrasanasy WASHER, PLAIN M 4.37
2 062681212 |  2|+~=437.490x12 SCREW, PAN SM4.37-40X 12
3 062680612 1|+~ =14.37-a0x6 SCREW, PAN SM4.37-40X6
4 025680232 | 3|eS>¥F2F19437 WASHER, PLAIN M 4.37
5 $47335101 1o rheEF—Us2 BOBBIN WINDER PULLEY ASSY

118-V38-402
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K . %70V B8{& / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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K. %Y % / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE QTY X NAME OF PARTS RM

1 549629001 ESE L E:FS THREAD TRIMMER CAM
2 014770622 2{PHFFARTIBIFTHRE SET SCREW, SOCKET (CP) SM6.35
3 $38002201 Hylbs1FbUS TR SETTING PLATE, ;SOLENOID
5 060681212 2|/84 » K 437-40X12 SCREW, BIND S\Mi4.37-40X12
6 154599000 T|wbs1Frosviar CUSHION, ;SOLENOID
7 $02652001 1¥rH% WASHER
8 $23836001 Mt st FLR=—23 SOLENOQID LEVER ASSY
8-1 $02654001 1(vis ot Fn=— SOLENOID LEVER
8-2 014680622 1PFbAZRZA379HRE SET SCREW, SOCKET (CP) SM4.37
9 538003101 17 B li—F oLt PUSHING LEVER, ;D-LEVER
10 $49645001 1|#F-x24786 SHOULDER SCREW, 5M4.76
11 538004002 7 roLi—2ryi<igS2> |[DRIVING LEVERSTOPPER, H= 0.3 <Markedin2>
11 S38004003 1o ks =Xy i<gE3> |DRIVING LEVERSTOPPER, H=0.6 <Markedin3>
11 538004004 Mo Espin—2 by <iEE4> |DRIVING LEVER STOPPER, H=0.45<Marked in 4>
12 018681022 2|7 F I+ a37X10 BOLT, SOCKET SM4.37X10
13 148847001 pAR SRS WASHER, PLAIN 4.76
14 159905001 UREEEE= VA PEY ADJUSTTING SCREW
15 105812003 1|+ k7.94 NUT, SM7.94
16 549644001 AN AT o VR DRIVING LEVER SHAFT
i7 231071001 1| x % 8x1s BUSH, 8X15
18 532235001 HEPEL S FIE SPRING, COMPRESSION
19 048070342 1| b A 7E7 RETAINING RING, E7
20 153596001 1| F#H R WASHER
21 154596000 HERE N FNPIACR, AV B CUSHION
22 S49646001 HIrFDIEYLIS—D 3 TR-DRIVING LEVER ASSY
22-1 $49647001 TN rHUZ FoLI—~ TR-DRIVING LEVER
22-2 153597001 HPE RN AL & A RETAINER COLLAR, ;L-THREAD
22-3 530033001 1|4 %357 SHOULDER SCREW, SM3.57
22-4 148813001 2|1 H R WASHER
22-5 106129001 1|#+v k357 NUT, SM3.57
22-6 028350242 TS xFH2235 WASHER, SPRING 2-3.5
23 014770622 HFH+ P ARV6350 K3 SET SCREW, SOCKET (CP) SM6.35
24 502354001 2127 YXFH 2B SHOULDER SCREW, B
25 100022005 2|+ r595 NUT, SM5.95
26 549648001 s rxUOVEFETE THREAD TRIMMER ROD ASSY
26-1 549649001 IR 2 A=0EY THREAD TRIMMER ROD
26-2 141492001 2EXUETIE JOINT ASSY
26-3 100022005 2|FY k595 NUT, SM5.95
29 $49650001 11 b L= THREAD TRIMMER LEVER
30 510195001 B B NPV AT L SHAFT, ;THREAD TRIMMER LEVER
31 110367001 HREES WASHER, PLAIN SPECIAL 8
32 048060342 1|+ 2 7E6 RETAINING RING, E6
33 014760622 1|7+ 23595 SET SCREW, SOCKET 5M5.95
34 538011001 A eFUERLHAR SPRING, EXTENSION
35 549651001 11ixasr SPRING HOOK
36 110233001 142476 SHOULDER SCREW, SM4.76
37 110161004 1+ +a7e NUT, SM4.76
38 549994001 2|14 %476 WASHER, PLAIN SM4.76
40 538012001 Herhrlii—-2z CONNECTING ROD LEVER ASSY
41 $10202101 HbrHbIt=% LEVER SHAFT
42 121007001 1MFEIYF b ARYA37 SET SCREW, SM4.37

<k E > <For Export>
43-1 538015001 Hnr4a NEEDLE PLATE

<EHH> <For Japan only >
43-2 $40916001 I AVE §-1= NEEDLE PLATE, C
118-v38-403
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. %41 B / Thread trimmer mechanism / Fadenabschneidevorrichtung /

Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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K. %t7Y BR / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE oty EiAd NAME OF PARTS Y |
44 538016001 1rrHULAY THREAD TRIMMER CONNECTING ROD
45-1 549988001 | 1|1 F7/NY 3 MOVABLE KNIFE ASSY, N
46 510208001 | 1|1 F®onnL¥ ... <t=0.4> |SPACER, MOVABLEKNIFET=0.4 . <t=0.4>
46 510208002 11 Fonnay ... <t=0.5> |SPACER, MOVABLEKNIFET=0.5 . <{=0.5>
46 510208003 1 Eynae¥ . <t=0.6> [SPACER, MOVABLEKNIFET=0.6 . <t=0.6>
47 S00705001 | 1|t kmAnS— COLLAR, MOVABLE KNIFE
48 510209101 112422337 SCREW, SM4.37
49 510210201 1jas1n FIXED KNIFE
50 111140002 | 2|>x %238 SCREW, SM2.38
51 100032004 | 2|45 %437 SCREW, FLAT SM4.37
52 $11244001 | 2|v 2 %3437 SCREW, SM4.37
53-1 552082001 1Y PHAEHX NEEDLE HOLE PLATE, HX
54 100360003 2452238 SCREW, FLATSM2.38
55 228475000 2|42 7 iV F1.9%80 FASTENING BAND, 1.9X80

AT BT " OPTION PARTS ”

45-2 S50105001 | 1|1 kmnspr MOVABLE KNIFE ASSY, SP
900 549462001 MVEER BT TAL SPRING, PLATE
53-2 S40917001 1INV FPF12HS NEEDLE HOLE PLATE, HS
53-3 S40925001 11U FFAEHT NEEDLE HOLE PLATE, HT
53-4 552079001 1Y FF+oHHU NEEDLE HOLE PLATE, HU
53-5 $52080001 | 1|/UFH12HY NEEDLE HOLE PLATE, HV
53-6 552081001 TINUTFFA 2HW NEEDLE HOLE PLATE, HW
118-V38-403
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L . ik BI% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /
Mecanismo del limpiador de hilo
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L. %34 B{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /

Mecanismo del limpiador de hilo

REF.NO. CODE__ [qQTY £l A1 NAME OF PARTS RM]
1 $49652101 | 1|71/ 5 FrrLss— DRIVING LEVER, ; THREAD WIPER
2 152822101 | 1loqs=3s SHAFT, ; THREAD WIPER
3 025770232 | 1|e5¥#2F319635 WASHER, PLAIN M 6.35
4 048040342 | 1|k x7E4 RETAINING RING, E4
5 014760622 | 1|7+ 2 %¥595 SET SCREW, SOCKET SM5.95
6 $38024001 | 1|71s-avrvy THREAD WIPER ROD SHAFT
7 $38025001 | 1{7<s—nv ks THREAD WIPER ROD ASSY
8 145992001 | 1|7z h %437 SET SCREW, SM4.37
9 048060342 | 1|2 7Ee RETAINING RING, E6
10 116629001 | 2[¥# 2 WASHER
11 152823001 | 1|7 ¢/t=mF4 3 THREAD WIPER ARM ASSY
12 048030342 | 1|rx7e3 RETAINING RING, E3
13 152827009 | 1|4 1A% Ue> OIL CAP
14 014710522 | 1|7+ r x5 Va7es 3 SET SCREW, SOCKET (CP) SM4.76
15 156206001 | 1]71/%—A THREAD WIPER, A
16 062670512 | 1|+ ~z357-q0x5 SCREW, PAN SM3.57-40X5
17 025350132 | 1{es##xvav WAGSHER, PLAIN $ 3.5
118-V38-405
M . REX U B% / Thread take-up mechanism / Fadenabnahmevorrichtung / Releveur de fil /
Mecanismo de tirahilos
REF.NO. CODE _|qTY A A NAME OF PARTS RV
1 $49659001 | 1|viL /< FryUvHr 12 SETTING PLATE, ; SOLENOID
2 062710812 | 2|+ ~2476-32%8 SCREW, PAN SM4.76-32X8
3 SA9660001 | 1)1k hULI— LEVER
4 107321003 | 2{#> 3476 SHOULDER SCREW, SM4.76
5 §19748001 | 1|#Kkwo35>rovvas CUSHION ,
6 047401442 | 1|27 s ELAWS PIN, SPRING ROLL AW4
7 $49661001 | 1|viL/rrvxs SOLENOID JOINT
8 501998001 | 2|7#wv% kX% U357 SET SCREW, SM3.57
9 110251001 | 2|z /#Hzosrnany SPRING HOOK
10 021670102 | 2|+ r12a357 NUT, 15SM3.57
11 $34883001 | 1< rxusiz SPRING, EXTENSION
12 §19748001 | 1|4 k9o52sovsas CUSHION
13 $49663001 | 1|+ K357 NUT, SM3.57
14 062671012 1|+ ~2357-40X10 SCREW, PAN SM3.57-40X 10
15 028350242 | 1|/S%¥H5%2-35 WASHER, SPRING 2-3.5
16 025350332 | 1|eS¥#Hz%<35 WASHER, PLAIN L 3.5
17 $49662001 { 1[4 hrULS-95% CRANK, ; THREAD TAKE-UP LEVER
18 155559001 | 1|es+#% WASHER, PLAIN
19 048040342 { 1|k x7E4 RETAINING RING, E4
20 S49664000 [ 1|f R FUVL A FHIS- COVER, ; THR. TAKE-UP SOLENOID
21 062670812 |  2|+~33.57-40x8 SCREW, PAN SM3.57-40X8
22 $20878000 | 1|3sat>53 RUBBER CAP, 5.3
118-V38-408
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N . %% A B{% / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil /
Mecanismo de la mordaza para hilo

118-V38-406
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N . &¥F X B® / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil /
Mecanismo de la mordaza para hilo

REF.NO. CODE {qQTY EiA NAME OF PARTS Rv|
1 549665001 1Mt bz2Oy K72 TENSION RELEASE RQD ASSY
1-1 S49666001 1| b2 AOYF TENSION RELEASE ROD
1-2 141492001 HWETYXEFTX JOINT ASSY
1-3 100022005 1% 595 NUT, SM5.95
2 145478101 1|¥Frx¥a78 SHOULDER SCREW, SOCKET SM4.76
3 502354001 15wV ¥74d529B SHOULDER SCREW, B
4 100022005 T|#+v k595 NUT, SM5.95
5 $49653001 1T b2 ESILI—-0E T-RELEASE DRIVING LEVER ASSY
5-1 549654001 1|4 b2 AZ FY L= TENSION RELEASE DRIVING LEVER
5-2 153597001 HPEES R TAL & A RETAINER COLLAR, ;L-THREAD
5-3 $30033001 HEME SRy SHOULDER SCREW, SM3.57
5-4 549655001 1175 - COLLAR
5-5 106129002 1]+ r357 NUT, SM3.57
5-6 028350242 1z HR2-35 WASHER, SPRING 2-3.5
6 549656001 110 b2 A L i—y TENSION RELEASE LEVER, U
7 $49657001 1AL IS—UR hYIs STOPPER, U
8 S19748001 R eSe2e2v3 CUSHION
9 062680812 2|~ 3437-40X8 SCREW, PAN SM4.37-40X8
1 $38032001 1f bz ALii— TENSION RELEASE LEVER
12 S46734001 HE R VAT R ) SHAFT, P-BAR LIFTER LEVER
13 501998001 1|72=V& AR TIS57 SET SCREW, S\M3.57
14 $38033001 1|#5~13 COLLAR, 13
15 048040342 2i kA TEA RETAINING RING, E4
16 109763002 IREES WASHER
17 145475101 AT 7PHFL=-1Z SPRING
18 $31006001 1|44 T 75F23 PRESSER BARLIFTER
19 062351216 1|#+~z35%x12 SCREW, PAN M3.5X12
20 102707001 1|F#H% WASHER
21 531952001 1Y TFPHFISZ2 PRESSER BAR LIFTER CRANK
22 510239001 11 b ARY TENSION RELEASE STUD
118-v38-406
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P. ﬁﬁ%ﬁ&%ﬁﬁ@{% / Synchronizer / Synchronisator / Synchronisateur /Sincronizador

118-V38-501

Q. 7Y > FEARBI{E / Printed circuit board mechanism / Leiterplatten / Circuits imprimés /

Tableros de circuitos impresos

1-14

29
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P. $HhrEi&HE5R8{% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE__|aTy B xq NAME OF PARTS RM|
1 548666001 1o+ 1HF5 3 SYNCHRONIZER ASSY
2 062400806 2|F~aaxs SCREW, PAN M4X8 '
4 538080001 Hnysassere s MAGNET ASSY, D
5 538082001 2l yovs s s MAGNET ASSY, U
6 062681412 3|+ ~2437-40X14 SCREW, PAN SM4.37-40X14
7 025680132 3leav#HRaHa37 WASHER, PLAIN S 4.37
118-v38-501
Q.7 U > +EARREHR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés /
Tableros de circuitos impresos
REF.NO. CODE o1y ErXq NAME OF PARTS RV}
1 S49479001 1| A1 %N X MAIN CIRCUIT BOARD ASSY
1-1 529019000 4 (Icm54840P IC:M54640P
1-2 S43178000 6|PHH 7S PCoz3 PHOTO COUPLER, :PC9231
1-3 093650008 1| cMOSIC74HCO8F IC :74HCO8F
1-4 093650032 1 §CMOSICTAHC32F IC :74HC32F
1-5 091170009 2|BIPIC741S09F IC:74LSQ9F-T
1-6 S49484000 8 | MOSFETFS10KMJ-2 TRANSISTOR, FET : 10KMJ-2
1-7 $49485000 B |MGOSFETFX6KM)-2 TRANSISTOR, FET :6KMIJ-2
1-8 549471000 6| MOSFETFKI183M-12 TRANSISTOR, FET :185M-12
1-9 $38155000 3|MOSFET25K 1308 TRANSISTOR, :25K1306
1-10 S50645000 1 |MOSFET25K1307 TRANSISTOR, FET ;251307
1-11 549486000 1 |MOSFET28)222 TRANSISTOR, FET :25J222
1-12 32744000 1| DIPSWDSS708 DIP SWITCH:DSS708
t-13 0A4301005 | 31|++~H4 33xX10DA SCREW, PAN (5/P WASHER) M3X10
1-14 S48578000 1|GFUSESAFBY — K'Y # GLASS FUSE, WITH LEED WIRE
118-v38-518
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R1. 3y ba—JA v & X4 / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

;=£ = — X S o 1.06-45 1-26 .
OO oo E lj ] 1-26-6
> 08 orooloy L 5 51
Q © g 1-26-7
-26-2 eun
[ 8; o1 1.26-3 D]o 1-26-6
1-26-10— O ° 00%7
= ! 26~
1-26-5—%?_ = s = T~ o IEl, }gg?
1-26-4—
:| //\
U ———1-26-9
— -"———I__,EII,J_ 1-26-17
o o U = 2o

|
1-26-13 1-26-11 12616 27 . . o

118-V38-502
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R1.3> bA—WFKy 7 ZEHE/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE [Ty EAo NAME OF PARTS RV
1 S49467001 HE A F TR BOX ASSY
1-1 S49468001 NFerFLEVT R POWER SUPPLY BOX
1-2 $49469001 HIEE PE TV RIRE, E- SETTING PLATE, ;MAIN PCB
1-3 S49470001 1Ry 2 X748 BOX COVER
1-4 $38093000 I ER b ] HOLDER PLATE
1-5 0A5401206 2|+ F~NHFY 24X1208 SCREW, PAN {S/P WASHER) M4X12
1-6 021400206 212224+ b4 NUT, 2 M4
1-7 $47692000 1Moo 7 E—584 1 FAN MOTOR ASSY, DC
1-8 0A5403006 2| +F X7 2 4X30DB SCREW, PAN {S/P WASHER) M4X30
1-9 0A5400806 14+ F~XH45 24X808 SCREW, PAN (5/P WASHER) M4X8
1-10 0A5401206 2| +F~¥7 34X1208 SCREW, PAN {S/P WASHER) M4Xx12
1-11 542260000 17y hswa—Fa3s 3 FOOT SWITCH HARNESS ASSY, 434
i-12 $38107100 1Mesr€3Fr4yra-F POWER SUPPLY HARNESS, CONTROL
1-13 538108000 1NWE—-2FFra-F POWER SUPPLY HARNESS, MIOTOR
1-14 $38109100 1HFE—rFoFra-F POWER SUPPLY HARNESS, H-P
1-15 $38110000 Hz =k POWER HARNESS
1-16 511949000 U EF P RUBBERBUSH
1-17 S00554000 | 17[##— k6NS SUPPORT, 6NS
1-18 $31760000 2{cksv 526l CORD CLAMP, 26-L
1-19 543275000 6| —F¥ S5 FWSINS CORD CLAMP, WS2ZNS
1-20 543276000 Ala— & 52 FWS3NS CORD CLAMP, WS3NS
1-21 543277000 13— Fo 5 7FWSANS CORD CLAMP, WS4NS
1-22 008400604 | 12]+ FS>Z2axs SCREW, TRUSS M4X6
1-23 $38116000 IRE: A A FRAGMENT PROTECTOR NET
1-26 549939001 1|FoHForv3 POWER SUPPLY PCB ASSY
1-26-1 S43177000 1 1CMA3830 IC, :MA3830
1-26-2 543184000 2|PHD FSPCoz3 PHOTO COUPLER, :PC923
1-26-3 549586000 2| MOSFET25K1941 MOS FET, :25K1941
1-26-4 543180000 1|FRDPGI0O5CE -~ DIODE, :PG90Q5C4
1-26-5 $38203000 1|$B8DYG802C04R DIQODE, :YG8022C04R
1-26-6 538201000 211U 2 #v1apar VARISTOR, :V14D471
1-26-7 232384001 1|s7 7 v iDsazszva SURGE ABSORBER, DSA362MA
1-26-8 549071000 §  1lpBrD25XB60 DIODE BRIDGE, :25XB60
1-26-9 $38205000 17> 2508182 CAPACITOR, :250B182
1-26-10 538206000 1{F > Cp38272 CAPACITOR, :63B272
1-26-11 543175000 1] b 7> ZETS54AA159 TRANSFORMER, :54AA159
1-26-12 543176000 11 b3 ZETS35AD199 TRANSFORMER, :35AD199
1-26-13 S43181000 1] JLETSASADZBIAC COIL,:49AD289AC
1-26-14 $38208000 1 [RYAVIAFSNDCSV RELAY, :JW1AFSN
1-26-15 153242000 2|2 —Z6A FUSE, 6A
1-26-16 S08030000 | - 1|Gk1—X5AFB FUSE, 5A ;FB
1-26-17 48580000 1| GFUSETAFB FUSE,7AFB
1-26-18 0A4301005 8| +F~H 7 T3X10DA SCREW, PAN (5/P WASHER) M3X10
1-26-19 $43189000 1|pCBE1T— K HARNESS, PC-BE1
1-26-20 543187000 1|pcBE2R—F HARNESS, PC-BC2
1-26-21 $49472000 1|%#—32246D-22 THERMISTOR :6D-22
10 549477000 1{PROMETET 7 2 PROM ASSY, CONTROL
10-1 LUA4817000 1{MOSLSI27C2001 EPROM:27C2001
118-V38-502

% RV HF W T O3 BR 2 CHETES 27 & ZRSFDELBE I —K Aoty Mo THY T T,
¥ When ordering parts which have an asterisk (3%} in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.

7 Bei Bestellung von Teile mit einem Asterrikus (3% ) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.

¥ 5il'on commande des piéces désignées par un astérisque (%) dans la colonne RM, ces pidces seront fournies en jeu avec les autres pigces

nécessaires telles que des plaguettes.

77 Al ordenar partes que tienen un asterisco (3%) en la columna RM, estas partes serdn suministradas como un juego junto con otras partes
necesarias comao os tableros de circuitos. '
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R1 .3 FO—JVi v & ZB34E / Control box mechanism / Schaitkasten /
Mécanisme du boiftier de contrdle / Mecanismo de la caja de controles

i-5 1.4 1-8 1-7 1-8 1-10 1-20 &L

| 1-26-16
1-26-17
1-26-12  1.26-21 1-26-14 l
1-2f|s-19 —————————
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= i OO ODDX'—“\_JO OD %—%}12615
Dr_‘; O OO P ﬁg——'l%-s
O
— 80 1-26-2 1-26-7
O 2 0 1-26-3 S 1-26-6
1-268-10— O — 5 ©°
1_26_5._...._0/I;.9_——_= e ﬁ:%_— 1-26-8
1-26-4— 1-26-1
i 77\
U ————1-26-9
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; 1-26-20 ’

118-V38-502
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R1.3> FA—IFK o 7 ZER/ Control box mechanism / Schaltkasten /
Mécanisme du boTtier de contréle / Mecanismo de la caja de controles

REF.NO. CODE |qQTv EL Ao NAME OF PARTS Y|

11 49478000 1{PROME —% ¥ = PROM ASSY, MOTOR

11-1 $38143000 1]cmosLsiz7est2 CMOS LSI, 27C512

12 228475000 14w w2 18 F1.9%80 FASTENING BAND, 1.9X80
< =35200V,220VE > < For "3-Phase 200V & 220V AC" >

H-1 S49501001 1R Y2 RUrso 2 AL BOX SET, A1 3-P. 200/220V AC ¥
< Hig220V,230VE > <For “1-Phase 220V & 230V AC" >

H-2 549502001 1BV 7207 3A2 BOX SET, A2 1-P. 220/230V AC #
<#3iB100VAE > < For Japan only >

H-3 $49503001 | 1|®Kvoz2vHy 38 %
< HFA110V,120VE > <For "1-Phase 110V & 120V AC" >

H-4 S49504001 NV FYLEYY BOX SET,B2 1-P. 110V AC P
<=iE415VE > < For "3-Phase 415V AC" >

H-5 S49505001 1FEy22Im 230 BOXSET, C1 3-P. 415V AC ¥
<Z=#380VA > <For "3-Phase 380V AC" >

H-6 S49506001 1 FEY22UH2 202 BOXSET, C2 3-P. 380V AC ¥
< B H240VE > <For ”1-Phase 240V AC" >

H-7 S49507001 HWEY 2RV S92 303 BOXSET, C3 1-P. 240V AC ¥ 1
<=i3400VHE > <For "3-Phase 400V AC" >

H-8 $49508001 1|#EY 2RSS 2E BOX SET, E 3-P. 400V AC %
<HEiE230VA > < For "1-Phase 230V AC" >

H-9 549509001 I EVE S A B Y BOX SET, F 1-P. 230V AC ¥

118-v38-502

S RV T aREIRELEz T . ERBLETHR I —K Aoty MIR-THEYUET,
¥t When ordering parts which have an asterisk (3) in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.

7¢ Bei Bestellung von Teile mit einem Asterrikus (3%) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen

tilen, wie Schaitplatimen geliefert.

7% Si l'on commande des piéces désignées par un astérisque (3%) dans la colonne RM, ces pigces seront fournies en jeu avec les autres pidces

nécessaires telles que des plaquettes.

¥t Al ordenar partes que tienen un asterisco (3¥) en la columna RM, estas partes serdn suministradas como un juego junto con otras partes
necesarias como los tableros de circuitos,
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R2 . a3 kO~ v & B / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controies

< =#200V,220VH / For "3-Phase 200V & 220V AC" >

< ¥48220V,230VA / For "1-Phase 220V & 230V AC" >

3-1

322 324

322 32

""fl;v',j,.. T}
-.'"-.‘:@"”

< Z1#H400V (3—n v /X)
/ For "3-Phase 400V AC (EUR)" >

< B9 230V (3—09/%)
/ For "1-Phase 230V AC (EUR)" >

8—52
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R2.3 > b0 —JLE w7 X8R/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY BLAd NAME OF PARTS RV
' < =10200V, 220VE > <For "3-Phase 200V & 220V AC" >

2-1 538112001 HFLFoswo ia P-SUPPLY SWITCH ASSY, A
2-1-1 S$38113000 1|Fo5>~INa—~FA POWER SUPPLY IN HARNESS, A
2-1-2 $38133000 1FeFra~F POWER SUPPLY HARNESS
2-1-3 J02657001 113P L sw#17 PUSH SWITCH, 3P #17
2-1-4 224514001 AR INSULATION PLATE
2-1-5 218859001 20/81 >4 M150 BINDER, M150

<HiR100VE > <ForJapan only >
2-2 $38114000 | 1|7 ¥ rswyis
2-2-1 $38115000 | 1|F>#>INTI—FB
2-2-2 $38118000 | 1|F>#ra—kao o
2-2-3 J02657001 1|3P L sw#17 mmmmemmem e meeee
2-2-4 224514001 PR R
2-2-5 218859001 2{424MI50 0 | eeeeeeeeeeeeeeeeeee

<=i3415V, 380VHE > <For "3-Phase 415V & 380V AC" >
2-3 $38117000 1[FrHFrswWsicC POWER SUPPLY SWITCH ASSY, C
2-3-1 538115000 1|F>4>INO— KB POWER SUPPLY IN HARNESS, B
2-3-2 538133000 1| F>#ra-F POWER SUPPLY HARNESS
2-3-3 J02657001 1|2pa S sw#17 PUSH SWITCH, 3P #17
2-3-4 224514001 2V 14 INSULATION PLATE
2-3-5 218859001 2181 4 M50 BINDER, M150

< #5220V, 230VE > <For "1-Phase 220V & 230V AC" >
2-4 S47592000 1HForFswy 3D P-SUPPLY SWITCH ASSY, D
2-4-1 $38113000 1HF - HFuINa— FA POWER SUPPLY IN HARNESS, A
2-4-2 S47595000 1|FeFra-raiay POWER SUPPLY HARNESS, EXP.
2-4-3 JO2657001 113P L sw#17 PUSH SWITCH, 3P #17
2-4-4 224514001 21y 14 INSULATION PLATE
2-4-5 218859001 2[4 2 HM150 BINDER, M150

<=iE400VA(I~O v I5H> <For “3-Phase 400V AC"(EUR) >
2-5 538120000 1|F»#INa—- FE POWER SUPPLY HARNESS, E IN

< HIF2I0VH(E-A /> < For “t-Phase 230V AC"(EUR) >
2-6 543188000 1|Fr#oma—FF POWERSUPPLY IN HARNESS, F

< EiB110V,120V, 240VE > | <For "1-Phase 110V & 120V AC" >
2-7 S47594000 1|F- 5wy 36 P-SUPPLY SWITCH ASSY, G
2-7-1 $38115000 1|F>#iNa—FB POWER SUPPLY iN HARNESS, B
2-7-2 547595000 H"WFeyFra—-Fasay POWER SUPPLY HARNESS, EXP.
2-7-3 J02657001 1|3pa L SW#17 PUSH SWITCH, 3P #17
2-7-4 224514001 PAR -V I INSULATION PLATE
2-7-5 218859001 2|34 > FM150 BINDER, M150
118-v38-502

T R A VW TV 3R E CENRES ET &, SESULELRR Y —R Aottty FEE-THWET,
¥r When ordering parts which have an asterisk (3¢} in the RM column, these parts will be supplied as a set together with other necessary parts

such as circuit boa

rds.

¢ Bei Bestellung von Teile mit einem Asterrikus (3} aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.
7¢ SiI'on commande des pidces désignées par un astérisque (3) dans la colonne RM, ces pidces seront fournies en jeu avec les autres pidces
nécessaires telles que des plaquettes.
7r Al ordenar partes que tienen un asterisco (3%) en fa columna RM, estas partes serdn suministradas como un juego junto con otras partes
necesarias como los tableros de circuitos.
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R2 .3y bO—JLAK v & ZBIF / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

< =1§200V,220VA / For "3-Phase 200V & 220V AC" > | | < ¥48220V,230VA / For "1-Phase 220V & 230V AC" >

< =400V (3—-n ) < Hi230V (3—-0v )
/ For "3-Phase 400V AC (EUR)" > / For "1-Phase 230V AC (EUR)" >

a—>52

118-V38-502
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R2.2 > b —JKR v 7 ABHFR/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NQ. CODE aQTy ErAq NAME OF PARTS RM|
< H3H220V, 230V, <For "1-Phase 220V & 230V AC
=38200V, 220VH > 3-Phase 200V & 220V AC" >
3-1 $38123000 tlaciNax v 47 3 AC IN CONNECTOR ASSY
<H{E100V, 110V, 120VE > | <For “i-Phase 100V, 110V & 120V AC>
3-2 549473000 1i~n>Hh bS5 ABZ X CONVERSION TRANSFORMER ASSY, B
3-2-1 S49474000 R P - B § CONVERSION TRANSFORMER, B
3-2-2 $38126000 1jacNa— R ACHARNESS, IN
< EH3IR240V, <For "1-Phase 240V AC
=+g400V, 415V, 380VH > 3-Phase 400V, 415V & 380V AC" >
3-3 S49475000 TInN>H S RACT R CONVERSION TRANSFORMER ASSY, C
3-3-1 549476000 Tin>Hh P S AC CONVERSION TRANSFORMER, €
3-3-2 538126000 1{ACINa — K AC HARNESS, IN
<HF2I0VR(R-DOw/O> < For “1-Phase 230V AC”(EUR) >
3-4 543201000 1|AaCiNT = FF ACIN HARNESS, F
< BEE200V, 230VEI > < Except for “1-Phase 200V & 230V AC" >
4 018061436 A7+ A Xl BOLT, SOCKET M6&X 14
5 025060236 BlEs¥HxFarre WASHER, PLAIN M 6
6 021060106 4l1va+v be NUT, 1 M6
7 028060246 AN xHH%2-6 WASHER, SPRING 2-6
<=1H400VA(I—Ov/O> < For "3-Phase 400V AC"(EUR) >
40 540635001 /14X 102430E7 3 NOISE FILTER ASSY, 430E
<HIP2I0VE(I -0 vi)> <For ”1-Phase 230V AC"{EUR) >
40-1 S40616001 1|/ 1 X221 2EMCT 2 NOISE FILTER ASSY, EMC
< HIR230V, < For "1-Phase 230V AC
=48400VE(E -0 v/ 9> : 3-Phase 400V AC"(EUR) >
41 540620000 L EFAE VAR, o g SETTING PLATE, ;PCB
42 0A4400605 6|+ F~H o 5 4x6DA SCREW, PAN (S/P WASHER) M4X6
43 S40621000 1|EMIO 7ESD-SR-15 EMI CORE, ESD-SR-15
44 540622000 1{EMIT FESD-SR-25 EMI CORE, ESD-SR-25
45 149809000 21813971 BEAD BAND, L= 200
46 540621000 3|EMIZI 7ESD-SR-15 EMI CORE, ESD-5R-15
47 540622000 2|EMI3 P ESD-SR-25 EMI CORE, ESD-SR-25
48 149809000 5|213v7L BEAD BAND, L= 200
49 $40623000 1]EMIZ 7 TR-40-27 EMI CORE, TR-40-27
50 0A5401606 1 +F <44 24X16DB SCREW, PAN (5/P WASHER) M4X16
51 025040236 1eSy¥HxFL1Y4 WASHER, PLAIN M 4
52 021400106 1#+¥ h1P s NUT, 1 M4
118-V38-502 .

w RMBICR A RO TV EMRETELTEEET &, ERSEPELRSY —HK Aoy bEE-TEBUET,
7% When ordering parts which have an asterisk (3%) in the RM column, these parts will be supptied as a set together with other necessary parts
such as circuit boards.
7¢ Bei Bestellung von Teile mit einem Asterrikus (3%) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.
v¢ Sil'on commande des pigces désignées par un astérisque () dans la colonne RM, ces pigces seront fournies en jeu avec les autres pigces
nécessaires telles que des plaguettes.
7¥ Al ordenar partes que tienen un asterisco () en la columna RM, estas partes seran suministradas como un juego junto con otras partes
necesarias como los tableros de circuitos.
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S . B R B8R / Power supply equipment mechanism / Stromversorgung /
Mécanisme de 1’equipment en alimentation électrique / Mecanismo del equipo de alimentacion de corriente

118-V38-515
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s . TSR / Power supply equipment mechanism / Stromversorgung /
Mécanisme de |‘equipment en alimentation électrique / Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE |Q7v Bl A NAME OF PARTS RV
1 $38134000 T/ RAE—2X7 3 PULSE MQTOR ASSY, X
2 538136100 1/SLAE-—8Y7 3 PULSE MOTOR ASSY, Y
3 018401222 8|7+ FHEN kX2 BOLT, SOCKET M4X12
4 552907000 2|a— FsRILF#10 CORD HOLDER, 10N
5 0A5401006 2|F N0/ ETEX10 SCREW, PAN (S/P WASHER) M4X10
6 $49463000 e FEr4o s HEAD SENSOR ASSY
6-1 544665000 1|®> Y ELHGEL-12F PROXIMITY SENSOR, GL-12F
6-2 $44665001 1% €Yt -%GL-12F PROXIMITY SENSOR, GL-12F
6-3 544665003 1154V HGL-12F PROXIMITY SENSOR, GL-12F
7 546476001 v hFy SENSOR BRACKET
8 062300806 2|F~a3xs SCREW, PAN M3X8
9 062300806 1|+ ~a3x8 SCREW, PAN M3X8
10 552907000 2|a—- FmLF#£10 CORD HOLDER, 1CN
1 0AS401006 2|F~NanzxeZax10 SCREW, PAN (5/P WASHER) M4X10
12 152969001 1o-FH#HIHx CORD SUPPORT
13 062670512 1]+ ~<10357-40X5 SCREW, PAN SM3.57-40X5
14-1 S$49979100 LR YR P g N ] PRESSER SOLENOQID ASSY
14-1-1 $49993100 1|5 0¢ DAMPER
14-1-2 $49963000 11802 DAMPER2
14-2 $38144100 1MrrxUvLsrrE2E THREAD TRIMMER SOLENOID ASSY
14-3 $38146000 1|2 %% %3191-04R CONNECTOR, 3191-04R
14-4 $38147000 1|e~%F2-7F5 MARK TUBE, 5
15 060501016 4184 & FM5X10 SCREW, BIND M5X10
16 538148000 17— 221 GROUND WIRE, 1
{17 052400806 1+~ariixe>4x8 SCREW, PAN {5/P WASHER) M4X8
18 $49464000 MNa kDRSS SOLENOID ASSY
19 500480000 3la-FFRLa#5 CORD HOLDER, 5N
20 060670612 351 > K357-20%6 SCREW, BIND SM3.57-40X6
21 549465004 HoamsUhTazs47 3 CONNECTOR ASSY, ; CONVERSION
22 228475000 11492132 F1.9X80 FASTENING BAND, 1.9X80
23 117150001 1[2a—-FKHHITHR CORD HOLDER
24 062670612 1|+ ~<10357-40X6 SCREW, PAN SM3.57-40X6
25 218859001 11731 > #M150 BINDER, M150
TFT g RE" “"OPTION PARTS "
30 $49934009 1|EmOY 75W7 3 EM-LOCK SWITCH ASSY
30-1 $37057001 TIEMA A W F 2 =43 EM-SWITCH SPACER, 3
30-2 $S49482000 TIEME Y 7 sWwin— %A% X EM-LOCK SWITCH HARNESS ASSY
30-2-1 $32335100 1 |SW-AVS311N SWITCH, ;AVS311N
30-2-2 549466000 1|EMswW/y~ 2 2 EM-SWITCH HARNESS
3 062710812 2|+ ~NT476-32X8 SCREW, PAN SM4.76-32X8
32 149287000 3|+raru35.7 CORD HOLDER, 7N
33 060670612 31434 > K357-40X6 SCREW, BIND SM3.57-40X6
118-V38-515
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T . #¥IE/SRJVBE{% / Operation panel mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo del caja de controles

118-V38-530
U . B &M% / Power table / Motorgestell / Mécanisme du plateau de la machine /
Mecanismo de la mesa de la maquina
118-V38-652
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T. #8843 2 JLEHR / Operation panel mechanism/ Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo del caja de controles

REF.NO. CODE QTY = NAME OF PARTS RM|
1 549684001 1 AR WA VR B/ ] QPERATION PANEL SET
1-1 $49490001 1o Hreang x OPERATION PANEL ASSY
1-1-1 552090000 1l=z7L—44 3 FRONT FRAME ASSY
1-1-2 $52091000 107 -LY X REAR FRAME ASSY
1-1-3 549495000 | 1lsezuzmansc— PANEL SIDE COVER
1-1-4 549496001 Trexngaapni—4HsFK PANEL SIDE COVER GUIDE
1-1-5 087310815 214w 7B 1 F3X8 TAPTITE, CUP B M3X8
1-1-6 0A4400805 11 ~NH T Z4AX8DA SCREW, PAN (5/P WASHER) M4X8
1-1-7 549497001 L AL SUL FAMR PANEL PCB ASSY
1-1-7-1 §29023000 41 EDGLIPDAO LED, ;GLOP0O40
1-1-7-2 546703000 7 |LEDPG5307S LED, PG5307S
1-1-7-3 548579000 | 10|SWB3F-4050 SW, B3F-4050
1-1-7-4 U34870001 1 |DiPSW KSPOS DIP SWITCH:KSP08
1-1-7-5 530280000 1|74~ PRB245PC36 BUZZER, PKB24SP{36
1-1-7-6 UL0025000 1|3 % 7 23429-60025C CONNECTOR:3429-60025C
1-1-8 549510000 12 nr—J7novx PANEL CABLE ASSY
1-1-9 087311015 2|AY TBE A F3X10 TAPTITE, CUPB M3X10
1-1-10 XA2220050 pAEFARIE K SUPPORTER
1-2 062300806 4)7~203X8 SCREW, PAN M3X8
w
118-V38-530
U . BhHBB{R / Power table / Motorgestell / Mécanisme du plateau de la machine /
Mecanismo de la mesa de la maquina
REF.NO. CODE QTY ErAA NAME OF PARTS RV
1 549498000 1E—%2—-%92% MOTOR ASSY
1-1 546460000 1|3v ™ E— %200V MOTOR, ;3-PHASE 200V AC-400W
1-2 $49499000 1WE~25—TFHETZ MOTOR CABLE ASSY
1-3 S$16568000 1{3 %% %3191-03R1 CONNECTOR, 3191-03R1
.
118-V38-652
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V1. BREEE (BB LIS/ Foot switch pedal mechanism (Except for Hong Kong) /

FuBbetatigung / Mécanisme de la pédale / Mecanismo del pedal

< E#nLs / Except for Hong Kong >

__._..___...___...———_.....—_..-—_..._-—___._..—____..—_..___—-._....__—_..
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V1 . BBIRREAR (BAEMLIS) / Foot switch pedal mechanism (Except for Hong Kong) /

FuBbetatigung / Mécanisme de la pédale / Mecanismo del pedal

REF.NO. CODE  |oTY by AT NAME OF PARTS Rivi

<FERELSN> <Except for Hong Kong >

1-1 549667001 12427V FswEY b 2-STEP FOOT SW SET

1-1-1 549668001 1287V hsWo 3 2-STEP FOOT SW ASSY

1«1-1-1 S49669000 17y bR FL TR FOOT PEDAL BASE ASSY

1-1-1-2 549672001 124 2 swiE 2-STAGE SW PIN

1-1-1-3 $38168001 1j7vvaznixzx SPRING, COMPRESSION

1-1-1-4 538169101 7Y bSWL P &B SUPPORT PLATE, B ;F-SWITCH

1-1-1-5 004400603 2+ 50274%6 SCREW, FLAT M4X6

1-1-1-6 $38170001 17y pRgNIER SPRING, COMPRESSION

1-1-1-7 538171000 7y rswWwn—2 243 FOOT SWITCH HARNESS ASSY

1-1-1-7-1 $38172000 117y pPSWIA—2 R FOOT SWITCH HARNESS

1-1-1-7-2 $36260000 2|RAYFVKE R E MICRO SWITCH, VX ;PIN BUTTON

1-1-1-8 062302506 2|F~33X28 SCREW, PAN M3X25

1-1-1-9 228475000 2159w 78 K 1.9X80 FASTENING BAND, 1.9X80

1-1-1-10 538174000 1|77 hresst FOOT PEDAL

1-1-1-11 $49673000 1|x#NtTr4 PEDAL PROTECTION PLATE

1-1-1-12 549674001 1R YFAHTNZ SPRING, PLATE

1-1-1-13 $38177001 oY sRELT Y SHAFT, ;F-PEDAL

1-1-1-14 048050346 2{r X TE5 RETAINING RING, ES

1-1-1-15 052400606 2{FNTaANRET4X6 SCREW, PAN (5/P WASHER) M4X6

1-1-1-16 025040236 Nes¥FH2FI4 WASHER, PLAIN M 4

1-1-1-17 117936001 4|5 L4294 RUBBER CAP,9.4

1-1-1-18 $38180000 1axo 21721691 CONNECTOR, ;172169-1

1-1-1-19 536682000 1lazsasvy CONNECTOR CAP

1-1-1-20 S38059000 1440 XY bNG7IF RUBBER CAP, ;NG79F

1-1-2 $38178101 117V rsWiLUrea FOOT SWITCH SUPPORT PLATE, A

1-1-3 $38179101 HIVrSWL VT &C FOOT SW SUPPORT PLATE, C

1-1-4 018082536 217 FHEI F8x2s BOLT, SOCKET M8X25

1-1-5 028080246 {1 x¥Hx28 WASHER, SPRING 2-8

1-1-6 025080236 2lesFHrFas WASHER, PLAIN M 8

1-1-7 018501036 2|7+ HEI R5XI0 BOLT, SOCKET M5X10

1-1-8 028050246 2| R FHR2-5 WASHER, SPRING 2-5

1-1-9 025050236 2|leS¥FHRFaLT5 TWASHER, PLAINM &

1-1-10 018401236 2|7+ H taxiz BOLT, SOCKET M4X12

1-1-11 028040246 2| FH R2-4 WASHER, SPRING 2-4

1-1-12 025040236 2IESH¥HxFaya WASHER, PLAINM 4

118-V38-651
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V2 . BsHREAM% (F B M) / Foot switch pedal mechanism (For Hong Kong) / FuBbetatigung /

Mécanisme de la pédale / Mecanismo del pedal

< &#@/ For Hong Kong >

@72 =5
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V2 . BEHRREMR (FEM) / Foot switch pedal mechanism (For Hong Kong) / FuBBbetatigung /

Mécanisme de la pédale / Mecanismo del pedal

REF.NO. CODE |aTY T NAME OF PARTS RV
<FHEME> <For Hong Kong >

1-2 549675001 1zv =A€Y b 2-PEDAL FOOTSW SET
1-2-1 549676001 Tz md s 3 2-PEDAL FOOT SW ASSY
1-2-1-1 549662000 2|7V RRENFLYE FOOT PEDAL BASE ASSY
1-2-1-2 $38169101 2|7Y pswi 1 4B SUPPORT PLATE, B ;F-SWITCH
1-2-1-3 004400603 Al+ 4S5 axVEX6 SCREW, FLAT M4X6
1-2-1-4 $38170001 2|7y baLAR SPRING, COMPRESSION
1-2-1-5 538029000 T2 7% bSWA—2 AT 2 2-PEDAL FOOT SW HARNESS ASSY
1-2-1-5-1 $38030000 2127 FSW/A— R R 2-PEDAL FOOT SW HARNESS
1-2-1-5-2 $36260000 2|21y FVXELKa MICRO SWITCH, VX ;PINBUTTON
1-2-1-6 062301205 4|+ ~T3x12 SCREW, PAN M3X12
1-2-1-7 228475000 12|45 238> K1.9X80 FASTENING BAND, 1.9X80
1-2-1-8 538174000 2|7V AL FOOT PEDAL
1-2-1-9 S49673000 PAGE P =] PEDAL PROTECTION PLATE
1-2-1-10 549674001 AR GVE SF e A S SPRING, PLATE
1-2-1-11 538177001 2|7V b RFILT Y SHAFT, ;F-PEDAL
1-2-1-12 048050346 41 b ATJES RETAINING RING, E5
1-2-1-13 052400606 4lF~NaIN2ES4X8 SCREW, PAN (5/P WASHER) M4x6
1-2-1-14 025040236 2|le3¥HEF 54 WASHER, PLAIN M 4
1-2-1-15 117936001 8ldLat94 RUBBER CAP, 9.4
1-2-1-16 538180000 ARy 217216941 CONNECTOR, ;172169-1
1-2-1-17 $38060000 1axszxvy718X19 CONNECTOR CAP, 18X19
1-2-1-18 $38059000 21904 FNG79F RUBBER CAP, ;NG79F
1-2-2 $38178101 2|7V rswi 1 4A FOOT SWITCH SUPPORT PLATE, A
1-2-3 538179101 2(7 v bswidTAcC FOOT SW SUPPORT PLATE, C
1-2-4 018082536 4|7+ H F8X25 BOLT, SOCKET M8X25
1-2-5 028080246 LAPAY-S & - 8| WASHER, SPRING 2-8
1-2-6 025080236 AESHFHRFIIS8 WASHER, PLAINM 8
1-2-7 018501036 &7+ H N b sXi0 BOLT, SOCKET M5X10
1-2-8 028050246 Al HFHx2-5 WASHER, SPRING 2-5
1-2-9 025050236 leZHFHRFLYS WASHER, PLAINM &
1-2-10 018401236 4|7+ FE b axs2 BOLT, SOCKET M4X12
1-2-11 028040246 4Nz HFH 24 WASHER, SPRING 2-4
1-2-12 025040236 MHeSHHrFLm4 WASHER, PLAIN M 4

118-V38-651
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V3 . RERBAMR (4 S 3 8B} / Foot switch pedal mechanism (Option parts) / FuBbetatigung {Sonderzubehor) /
Mécanisme de la pédale (Pigces en option) / Mecanismo del pedal (Piezas opcionales)

" #7388/ OPTION PARTS "

< #ieAEsS / For supply parts >

c.T"

3

118-V38-651
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V3. BREA{R (F 7' 2 3 - BR&%) / Foot switch pedal mechanism (Option parts) / FuBbetatigung (Sonderzubehdr) /
Mécanisme de la pédale (Pigces en option) / Mecanismo del pedal (Piezas opcionales)

REF.NO. CODE Q'TY ExAT NAME OF PARTS RM
"FFzmAE" "OPTION PARTS "
2 546131001 12& > 7y hsweY FOP 2-STEP FOOT SWITCH SET, OP
2-1 546132001 124 >7Y hsW7 20P 2-STEP FOOT SWITCH ASSY, OP
12-1-1 S46133001 TswoHI &+ SWITCH BRACKET
2-1-2 S46134001 117 bSWlrsN— FOOTSW LEVER
2-1-3 148904001 11Hav794 SHOULDERSCREW, SM7.94
2-1-4 025080236 1S ¥HzrF1r8 WASHER, PLAIN M 8
2-1-5 101268002 1+ F794 NUT, SM7.94
2-1-6 S46135001 1|2 bswiix SPRING, EXTENSION
2-1-7 $46136Q00 1|7 bswn—2Z% 20P FOOT SW HARNESS ASSY
2-1-8 uD2390001 4|+ F N4z 4 A3X20DA SCREW, PAN (5/P WASHER) M3X20
2-1-9 025030236 2|lESHHEF2II3 WASHER, PLAINM 3
2-1-10 021300206 222+ k3 NUT, 2 M3
2-1-11 052400806 21F XN RETaxX8 SCREW, PAN (S/P WASHER) M4X8
2-1-12 $00480000 13— KRILF £S5 CORD HOLDER, 5N
2-2 100666002 2|=/E7 2 U55X20 WOQOD SCREW, ROUND M5.5X20
2-3 200190001 3|27 TN STAPLE
2-4 S01603009 A4z rsyr318953 TREADLE ASSY
2-4-1 S01199003 1A IF7H5FTIEr% TREADLE PEDAL
2-4-2 133188001 1Y TT7HTEI48T7 TREADLE SHAFT
2-4-3 119707003 APERE sk s BRACKET
2-4-4 119708001 217248599505~ COLLAR
2-4-5 017082206 2K pax22 BOLT, M8X22
2-4-6 116694001 2{4h 7+ r 8 NUT, M8
2-4-7 028080240 212 H %28 WASHER, SPRING 2-8
2-4-8 025080236 2lesHFHRF1o8 WASHER, PLAINM 8
2-5 142656001 1124907z CHAIN ASSY
<fRHRER> <For Supply parts>
3 549443000 1[a>2% F170368-1 CONTACT, ;170364-1
118-V38-651
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W . B EEEBIME (73 3 > ERE) / Attachment set (Option parts) / Anbausatz (Sonderzubehér) /
Jeu d' accessoires (Pidces en option) / Juego de fijacién (Piezas opcionales)

20-5-8

20-5-10  20-5-9 ~<
L

20-4 20413

118-V38-240
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W. it BEEERBR (4 7 & a > 884&) / Attachment set (Option parts) / Anbausatz (Sonderzubehor) /
Jeu d'accessoires (Pidces en aption) / Juego de fijacion {Piezas opcionales)

REF.NO. CODE a7ty L XA NAME OF PARTS RM|
20 $49615009 11 FPr8=7 3% THREAD WIPER SOLENOQID ASSY
20-1 $41656001 1fr eSS LhPE THREAD WIPER CONNECT. ROD ASSY
20-2 S44600001 1T 0R=-F2 3 THREAD WIPER ARM ASSY
20-3 153112001 1(#> %3357 SHOULDER SCREW, SM3.57
20-4 021670202 1|+ b2 2357 NUT, 2 SM3.57
20-5 549616009 b st EEYS RT3 SOLENOID BOX ASSY
20-5-1 549619001 HHESTASE VAPV g A THREAD WIPER SOLENOID ASSY
20-5-1-1 $41204050 1"NFo5rvvdA PLUNGER RUBBER
20-5-2 062300612 41 ~N13X6 SCREW, PAN M3X6
20-5-3 541205001 1fe>HFH2 WASHER, PLAIN
20-5-4 541206001 LIS TAFE FAY SPRING, ;T-WIPER
20-5-5 525456001 2HFS LUy PLUNGERPIN
20-5-6 542017109 1 WYL /1RSS4 SETTING PLATE, W-SOL.

20-5-7 $49482000 [ 1(EMBYYSWHA—F XY = EM-LOCK SWITCH HARNESS ASSY
20-5-7-1 $32335000 1 [SW-AVS31IN SWITCH, AVS311N

20-5-7-2 549466000 TIEMSW/AA — 2 R EM-SWITCH HARNESS
20-5-8 S37057001 1IEMA A Y F RN —43 EM-SWITCH SPACER, 3
20-5-9 542018109 1WY b/ 1 EHIN= SOLENOID COVER, W
20-5-10 008400604 2|+ FZ204%6 SCREW, TRUSS Mi4X6
20-5-11 $37806109 P PER Y TACE k] SOLENOID COVER LID, E
20-5-12 008400604 2|+ F3 2346 SCREW, TRUSS M4X6
20-5-13 115007001 e WASHER, PLAIN 13

20-6 S$41207000 IR = SPACER RUBBER

20-7 $25456001 1739y PLUNGERPIN

20-8 018400632 217+F N +axe BOLT, SOCKET M4X6

20-9 100645003 2l H % WASHER

20-10 S41657001 11 b2 AT FDW TENSION RELEASE ROD, DW
20-11 061350616 1|5 135486 SCREW, FLAT M3.5X6
20-12 062680812 2|#~2437-90x8 SCREW, PAN SM4.37-40X8
20-13 156206001 A EFAEF THREAD WIPER, A

20-14 549947000 1|3 %7 2VHR-5N CONNECTOR

20-15 060670612 31/31 > K357-40%6 SCREW, BIND SM3.57-40X6
20-16 149287000 (FrOx937 CCRD HOLDER, 7N

20-17 104449009 1346155 RUBBER CAP, 15.5
118-V38-940
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X . WENEEBE (F 73 3 > 8E) / Auxiliary device (Option parts) / Hilfsvorrichtung {Sonderzubehor) /
Dispositif auxiliaire (Pigces en option) / Dispositivo auxiliar (Piezas opcionales)

118-V38-944
51



X. #BHEERE (F 7 & 3 > 2B&0) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér) /
Dispositif auxiliaire (Pidces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE Q'TY BEA NAME OF PARTS RM
1 156440001 BEEPFLTE L3N BUTTON SPACER SET
1-1 156441001 A~N—HEY R SPACERROD
1-2 122257001 Z|rH % WASHER
1-3 156443001 HRe=H— SPACER
1-4 129984003 1V~ %¥357 SCREW, SM3.57
1-5 116662004 2|FH = WASHER, PLAIN
1-6 154835001 2| #Ew raa7 BOLT, SM4.37
1-7 156342001 1| z~—+8 SPACER, B
1-8 014680422 1P A224377K% SET SCREW, SOCKET (CP) SM4.37
2 513183101 THz22ZA~N—%€Y 1438 BUTTON SPACER SET, 438
2-1 S09662101 HEEPFLTE 253 BUTTON SPACER ASSY
2-1-1 509663101 1M &1 BRACKET
2-1-2 $09658001 1|a5—n SCALE
2-1-3 509686001 1{K) b 4.37-40X7 BOLT, SM4.37-40X7
2-1-4 502745001 1 #H % WASHER
2-1-5 509659001 1172 15A POSITIONING SETTING PLATE, A
2-1-6 509660001 11 F&£A148 POSITIONING SETTING PLATE, B
2-1-7 115166001 14> 2437 SHOULDER SCREW, SM4.37
2-2 S01702001 27 AY S5 2 7437X10 SCREW, OVALSM4.37X10
2-3 513184001 1| ZAx—Ha3sxs )14 FEED PLATE FOR SPACER
2-4 153057101 HERFAEE- PEE LY SCREW, W/SOCKET SM4.37
3 542902001 1% — 2% 2 438E GAUGE ASSY, 438E
3-1 $42903001 1|Feodias14 HOME PLATE
3-2 510352101 HEEE DEF 3/ SCREW, W/SOCKET SM4.37
4 S41507009 1|2-2n1- MOTOR COVER
5 032361602 4|+ v ET 23516 WOOD SCREW, ROUND M3.5%6
8 542098009 1oy 9954387 2 SHANK DEVICE, ;438E
8-1 142689309 PRV E L PUESE Ea/F SHANK BUTTON CLAMP BRAC, ASSY
8-1-1 154684009 1Wovoofaryvigg SHANK BUTTON CLAMP BRACKET
8-1-2 142677101 1|#e2>veia BUTTON CLAMP, A
8-1-3 142678101 1ifervyv3iB BUTTON CLAMP, B
8-1-4 062670812 1|+~ 33.57-40X8 SCREW, PAN SM3.57-40X8
8-1-5 102707003 S WASHER
8-1-6 142681001 1|Far+4T oy BUTTON PRESSERSTUD
8-1-7 154685001 1|Fa2ddT oz SPRING
8-1-8 142706001 21V rH S5~ SET SCREW COLLAR
8-1-9 062670712 2|3~ 20357-40%7 SCREW, PAN SM3.57-40X7
8-1-10 154686001 B & T BUTTON PRESSER ARM
8-1-11 013719412 T FARTETEVHESR SET SCREW, (CP) SM4.76
8-1-12 142680001 HEEPE L S BUTTON PRESSER
8-1-13 120990001 1P v bART437 SET SCREW, (CP) SM4.37-40X8
8-2 154695001 1[ferrH4IES% BUTTON PRESSER ARM LIFTER
8-3 154696001 1|FEartHITESETY BUTTON PRESSER ARM LIFTERSTUD
8-4 014680422 TP+ bART4379 K3 SET SCREW, SOCKET (CP) SM4.37
8-5 154697001 HEFAES X & FEED PLATE BASE
8-6 156336101 1WovrofsaFdoslra FEED PLATE, ;SHANK BUTTON
8-7 154713001 2|y rxPave SCREW, SM4.76
8-8 021710212 2|+ 252476 NUT, 25M4.76
8-9 025710232 2|5 ¥ HEF2I476 WASHER, PLAIN SM4.76
8-10 142686101 HEVAL L L CLOTH RECEIVER, S
8-11 060670512 1741 > K357-40X5 SCREW, BIND SM3.57-40X5
8-12 541508001 LB ZA IR MOVABLE KNIFE ASSY, LL
8-13 115040116 H22wnUTOx7#167 £ <#16> [ NEEDLE ASSY, TQX7 {#16} ......... <#16>
8-14 S41510001 A1 bFPoF 160 SHUTTLE RACE THREAD GUIDE
8-15 $10212101 TN UFPFr42E NEEDLE HOLE PLATE, E
8-16 541222101 HAVE - E S -] THREAD GUIDE, B ;N-BAR
8-17 153057101 MNF2 142229 SCREW, W/SOCKET SM4.37
10 142687101 HEPA-E £ R4V CLOTH RECEIVER, M
118-V38-944
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Z . 4B B BA{% / Accessories / Zubehér / Accessoires / Accesorios

i 635'11'5|

35-11-2 |

R

~N

!
1
!
!
!
|
t
[
/
&
R

AT avBa
/ OPTION PARTS ¥ / For Supply parts >

15 Q 901

118-V38-910
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Z . (1R SEE{% / Accessories / Zubehdr / Accessoires / Accesorios

REF.NOQ. CODE QY BlAA NAME OF PARTS RM|
1 $38037109 G T IACT ] BELT COVER ASSY
1-1 $38038009 1| kAN= BELT COVER
1-2 549991000 NN A= A RUBBER
2 117934009 1|3 4+2135 RUBBER CAP, 13.5
3 062401006 1|F+~334ax10 SCREW, PAN M4X10
4 538039209 N ER @IS OIL PAN ASSY
4-1 $38040209 (N E R AR OILPAN
4-2 154467001 1lnrasvys DUST OILER
4-3 037301215 2lvFNZYEL3X12 TAPPING SCREW, PAN V M3X12
4-4 518093100 117 2 cEaxa WICK, 4X4 L=1100
5 109714000 5o % NAIL
6 114486002 KA rS~—2 OILER
7 $38041000 1E—57F-Y MOTOR PULLEY
8 105073001 1| PEeYEFARI595 SET SCREW, S\M5.95
9 143882001 2|t 7Y HEAD HINGE
10 014760622 2|17+ b A2s595 SET SCREW, SOCKET SM5.95
1 549603000 2|pFerdnrdan RUBBER CUSHION
12 109714000 Ao % NAIL
13 S40417147 1HE-IVIyRIEM BELT, VM
14 122991001 1f7voe®U2%20 ACCESSORY BAG
16 159613051 3jRE BOBBIN
17 115053412 12y nuTQI#127 3 NEEDLE ASSY, TQX1 (#12)
18-1 S10208001 1l Ranh2w SPACER, MOVABLE KNIFET=0.4
18-2 $10208002 H Bl YAy P2 SPACER, MOVABLE KNIFET=0.5
18-3 S10208003 1|1 Fanhey SPACER, MOVABLE KNIFET=0.6
19 $38045109 1\=o34% HEAD REST ASSY
20 549604000 2|byFurdA RUBBER
21 109714000 2|7 ¥ NAIL
22 114483002 1|FUAL5—2 32 OILER ASSY
23 154702101 1Ar1ims OIL TANK
26 142443001 2T =721.9%52 SCREW DRIVER, 1.9X52
27 118837001 11%+223.4X70 SCREW DRIVER, 3.4X70
28 101572101 1|22 =2355X190 SCREW DRIVER, 5.5X190
29 107779001 TR I5F6X7 WRENCH, 6X7
30 100887001 1|2 /9%8X9 WRENCH, 8X9
31 107780001 1| 8-10X12 WRENCH, 10X12
32 S07783001 1|6 oK 2v+15 HEXAGONAL WRENCH, 1.5
33 142721001 1|6h 7K R1t+3 HEXAGONAL WRENCH, 3
34 118064001 1|6 72Ky Zi8+4 HEXAGONAL WRENCH, 4
35 502763402 1|1 +2F7481% 22DR COTTON STAND ASSY, 2DR
35-1 551283001 2{r¥3 SPOOL STAND BASE
35-2 150182000 AT =Nwy b SPOOL MAT
35-3 $51282001 2|27 =wevvas SPOOL CUSHION
35-4 502777001 151 7pxy2Y B PIPE (D) & SCREW SET, B
35-4-1 150206002 1Mes¥Hxkis WASHER, PLAIN 16
35-4-2 538648001 1er 23w huss NUT, U5/8-28
35-4-3 150174000 MazLxvuy7 COLUMN CAP
35-4-4 S01005000 2 beFdLa RUBBER WASHER
35-4-5 S02747101 IR L AT SPRING
35-5 S40640001 Nasant7syy7vsa COLUMN PIPE W/CAP
35-5-1 150174000 1a53a%xvys COLUMN CAP
356 156112003 1aZ481t7D COLUMN PIPE, D
35.7 150173003 BEEZNVEE R COLUMN JOINT
118-V38-910

CHELRDAMEEETBI ENSUET,

® The details of included accessories are subject to change.

@ Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorhehalten.
© Les détails des accessoires inclus sont sujets a des changements.

@© Los detalles des accesorios incluidos pueden variar.
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7 . (BB / Accessories / Zubehdr / Accessoires / Accesorios

CREMORAMEBEET I LrHVET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements,
© Los detalles des accesorios incluidos pueden variar.

55

REF.NO. CODE Q'TY B Ao NAME OF PARTS RV
35-8 $21798001 2z7-nzxsEy SPOOL & SCREW SET
35-8-1 150179002 22F-nT a8 SPOOL SHAFT, B
35-8-2 028050246 2R xFH 225 WASHER, SPRING 2-5
35-8-3 021500106 AR E2= A N NUT, 1 M5
359 $02778002 12—t g—2 SPOOL HOLDER, 2
35-10 502786002 1AL Y ENnLH—232 THREAD HANGER ASSY, 2
35-10-1 502787002 1ALV RN H=2 THREAD HANGER, 2
35-10-2 150183000 A LAV T - THREAD HANGER BASE
35-10-3 142990001 2[2LyrIFvia THREAD BUSH
35-11 540641001 AT —WNT22T8Y A SPOOL SHAFT & SCREW SET, A
35-11-1 021500106 A1+ k5 NUT, 1 M5,
35-11-2 062501406 t|#+~asx14 SCREW, PAN M5X14
35-11-3 062503506 1]~ aM5X35 SCREW, PAN M5X35
35-11-4 062501406 21+~ a5x14 SCREW, PAN M5X14
35-11-5 026050136 2|leSHFHIIHES WASHER, PLAINS 5
36 146256001 dlovyarvhrd CUSHION COLLAR
37 146255000 AR R 7= CUSHION
38 133740006 A{Hh 7 2 F I b EXT0 BOLT, SQUARE M6X70
39 025060336 leSHHrH16 WASHER, PLAINLG
40 028060246 A NREHFH226 WASHER, SPRING 2-6
41 021060106 412V ke NUT, 1 M6
42 200190001 5|xFvZF N STAPLE
43 $18633109 1HE—2HI— MOTOR COVER
44 032422003 3+ ATYRT41%20 WOOD SCREW, ROUND M4.1X20
45 116662003 3[¥H % WASHER
46 520137001 1Nfe—23v0h/8— BACK COVER, MOTOR
47 138444001 2{F~BR 1 MAX14 TAPTITE, PAN B M4X14
a8 025040232 2eSHFEHxFams WASHER, PLAINM 4
51 144226001 b Fan— HEAD COVER
52 146256001 dlovoasasry CUSHION COLLAR
53 146255000 AL AVE- D CUSHION
54 500617000 3 b oy R e WA, B RUBBER COLLAR
55 133740006 A7 7 2 HEIL EXT0 BOLT, SQUARE MibX70
56 021060106 812+ v e NUT, 1 M6
57 - 025060336 dleo¥Hrad16 WASHER, PLAINL 6
58 032461606 2l+=LE7 %2 285x16 WOOD SCREW, ROUND M4.5X16
59 538044001 1leroa#zx HINGE PRESSER
60 032422003 2{+=7IET7 2V 81X20 WOOD SCREW, ROUND M4.1X20
61 032422505 dl+wLEY R V4428 WOOD SCREW, ROUND M4.1X25
62 200190001 IIRFVYTN STAPLE
66 549677001 tf7va7F—-lxx73 TENSION PULLEY SET
66-1 549678001 lFrvavy-usrs 3 TENSION PULLEY BRACKET ASSY
66-1-1 549679001 HIFrovavr—-Uaq TENSION PULLEY BRACKET
66-1-2 $47074001 2|1 FL1EAT =1 IDLER PULLEY
66-1-3 070638800 218w Yo ryiressiz BALL BEARING, 638ZZ
66-1-4 048280242 4L XTFFIIC8 RETAINING RING, INTERNAL C28
66-1-5 018082032 2{7+FIJ +8X20 BOLT, SOCKET M8X20
66-1-6 S03611001 2{#n5-35 COLLAR, S
66-1-7 $47176001 1|7V b8 NUT, M8
66-2 018081222 1|7 +#J k8X12 BOLT, SOCKET M8X12
66-3 025080232 1es¥HizFrass WASHER, PLAINM S8
66-4 028080242 HIEAE 3o B P& WASHER, SPRING 2-8
118-V38-910

W,



Z . {HEBELEHR / Accessories / Zubehdr / Accessoires / Accesorios

REF.NQ. CQODE QTY [ NAME OF PARTS RMI
67 549602001 1|7 H-FtYrC EYE GUARDSET
67-1 544493001 1\FrH—Fkoz2 EYE GUARD ASSY
6§7-1-1 544483001 1|Famniv3 HINGE ASSY
67-1-2 $44485001 1\ 7r#H-—F EYE GUARD
67-1-3 0616608086 2{#522318-40X8 SCREW, FLAT SM3.18-40X8
67-1-4 021660102 2jF7Y p13,23.18 NUT, 1 SM3.18
67-1-5 025030232 2IESHAirFII3 WASHER, PLAIN M 3
67-1-6 $44486001 1| 7rH=FHRILT—A EYE GUARD HOLDER, A
67-1-7 062670512 21+~ 20357-40X5 SCREW, PAN SM3.57-40X5
67-2 062671016 214~ 3357-40X10 SCREW, PAN SM3.57-40X10
101 508030000 1|GE 2 — X5AFR FUSE, 5A ;FB
102 153242000 1|ez—26A FUSE, 6A
103 548580000 1|GFUSE7AFB FUSE, 7AFB
801 518642009 B b BUTTON TRAY
802 153843009 WRE ST LR BUTTTON CLAMP HOLDER SUPPORT
803 014760622 117+ k4 %3595 SET SCREW, SOCKET SM5.95
804 0B1351606 2| +¥ 7 E735X16 WOQOD SCREW, FLAT M3.5X16
805 105343001 T A HZLF8X9 WRENCH, 8X9
806 154179001 tleA Ry RItF4 HEXAGONAL WRENCH 4
807 159939001 HEE 2L AT YN SPRING, A
808 110215002 1|22 %2V357 SCREW, SM3.57
809 025660132 1|eSHHx 37318 VWASHER, PLAIN S 3.18
811 159938001 HEE P r IS & s SPRING SUPPORT
812 146360002 1|HK4 +4.76X7 BOLT, SM4.76X7
il e = A ” OPTION PARTS ”
15 S06706001 IPVEPEES” SILICONE OIL.
<HEiEIS> <For Supply parts >
901 UA4817000 1 [moOsLsI27C2001 EPROM:27C2001
118-V38-910

ORERCEMBITET S LFBUVET,

@ The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten
© Les détails des accessoires inclus sont sujets & des changements.
@ Los detalles des accesorios incluidos pueden variar.
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Gal . &—EPE—ER / Gauge parts List / Lehrenliste / Liste des Pigces decartment /
Lista d’ePiezas de calibradores

P YU / Feed plate
$49950-001 $49951-001 $49952-001
11, 1
: 1
= ~ @©
 J__ L T b3
/
2 4.8
549953-001 549954-001
1
1 j
i m—— T
=
/ " D
7
e e 7
K& »Dipdr R A—14/ Spacer, ;Button clamp
_AL | 852071001 | BL_| 852072001 | CL | 52073001 _ | DL_| _ S52074001 _ |
AR S52075001 BR S52076001 CR §52077001 DR 552078001
1.5 2 2.5 3
e ey e I iy e i B B el B s T i et % B it r—i
118-V38-Gal
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Ga2 . ' —ERE—E % / Gauge parts List / Lehrenliste / Liste des Piéces decartment /
Lista d"ePiezas de calibradores

#t7viR / Feed plate

118-V38-Ga2

Hs |  $40917001 HT |  S40925001 HU | 52079001 Hv |  $52080001
Sy Qgc cec = m
23.6 63.6 3.6 23.2
*_,];;[ T 1 ~—}0.8 — s & A B
a2 o2 22 a1.6
HW | 552081001 HX |  $52082001
03.2
w— -
=
51.6
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Wa. Z#& 5 ~XJIL/ Warning labels / Warnschilder / Etiquettes d'avertissement /

Etiquetas de advertencia

£4& S5 AV / Waring labels

fafa / Name of parts

Size(mm) Code

REERS LT,
ggmif& Te

ABEUY. 357
o Thshr—&
(23 =N

BESAIN -

40X 64 S538353-101

MADANGER AGEFAHR fuDANGER

—
APELIGRQ
e [— Unviagenon acagts | Unvolisinusaus
s
é i ot i n hesdss
ot and i § e
| vt

wvand ouvirdpcaper | pncipal y sspbra &
hinul antes e 2bid

esia cublarta

Label, elc. shock
4 lang.

45 X118 538352-101

RIFERESNIL - W

40X 64 S38350-001
lé?]bel, operation 40 X 64 S38349-001
g.
PE v—2%
P E Mark, grounding 7.5X12.5 | §37059-001
F—AR—Y
Mark, grounding ¢ 12 837060-001

59
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5| /INDEX / VERZEICHNIS
/INDEX / INDICE

CODE REF.NO.  |Page CODE REE.NO. | Page CODE REF.NO. |Page
102657001 |R2 -2-1-3 36 510352101 [X - 3-2 52 537937001 | €1 -11 3
R2 -2-2-3 36 $10469001 [H -18 18 c1 -19 6

R2 -2-3-3 36 $10478000 [G - 10 16 537938001 |C1 - 12 6

R2 -2-4-3 36 $11244001 |K -52 24 $37939001 |C1 - 14 6

R2 -2-7-3 36 $11949000 |R1 -1-16 32 c1 -22 6

500480000 |S -19 40 $12441001 |H -33 18 537940001 |¢1 -17 6
V3 -2-1-12 48 $13183101 |X -2 52 c1 -25 6
$00554000 |R1 -1-17 32 $13184001 {X -2-3 52 $37941001 [C1 -20 6
500617000 |z - 54 55 $16290001 |F -23 14 $37942000 | €1 -27 6
500705001 [K - 47 24 $16568000 |U -1-3 42 $37943000 |C1 -28 6
$01005000 |z - 35-4-4 54 $18093100 |G -26 16 $37944000 {C1 - 29 6
$01199003 |V3 - 2-4-1 48 Z -4-4 54 $37945051 {C1 - 31 6
$01603009 |V3 -2-4 48 $18633109 |z -43 55 $37968001 [D -9 10
501694001 |E - 100-21 12 $18642009 |z - 801 56 $37970050 |D - 12 10
$01702001 {X -2-2 52 $19662001 |D -10 10 537978251 |F -5 14
$01998001 |M -8 26 $19748001 |M -5 26 $37983001 {G -6 16
N -13 28 M -12 26 $37985000 |G - 24 16

502354001 |K -24 22 N -8 28 $37986000 |G - 25 16
N -3 28 520137001 |z -46 55 537987001 |G -29 16

502429101 |F - 14-2 14 $20164009 | A -28 2 $37988000 |G -30 16
$02652001 |K -7 22 $20878000 |M -22 26 $37991109 |J - 1-1 20
$02654001 |k -8-1 22 $21798001 |z -35-8 55 $37992100 |4 -1-2 20
$02745001 |X -2-1-4 52 $23337009 |A -16 2 $37993000 |J -1-3 20
$02747101 |Z - 35-4-5 54 C1 -49 6 $37994001 |J -1-5 20
02763402 {z -35 54 $23836001 |K -8 22 $37995101 |1 -1-6 20
502777001 {z -35-4 54 $25456001 |W -20-5-5 50 $37996001 |J -1-8 20
502778002 [z -35-9 55 W -20-7 50 $37997001 |4 - 1-11 20
502786002 |2 - 35-10 55 $29019000 |Q - 1-1 30 $37998001 |J -1-16 20
502787002 |z -35-10-1 | 55 $29023000 |T -1-1-7-1 | 42 $38002201 [K -3 22
$03468001 |E -100-13 | 12 $29954001 fE -100-10 | 12 538003101 |K -9 22
503611001 |z -66-1-6 55 $30003001 {H -25 18 $38004002 |K - 11 22
503657001 € -100-14 | 12 $30033001 |K -22-3 22 $38004003 | K - 11 22
$03659001 |E - 100-11 12 N -53 28 $38004004 [K - 11 22
S06706001 |z - 15 56 $30280000 |T -1-1-7-5 | 42 538011001 |K - 34 22
07333001 |G -2 16 $31006001 |N - 18 28 $38012001 | K - 40 22
507456000 |G -3 16 $31032001 |H -13 18 $38015001 |K -43-1 22
07783001 [z -32 54 $31760000 JR1 -1-18 32 $38016001 |K -44 24
08030000 |z - 101 56 $31952001 |N -21 28 $38024001 |L -6 26
R1 -1-26-16 | 32 532235001 |K -18 22 $38025001 fL -7 26
509043000 |F - 14-8 14 $32335000 W -20-5-7-1 | 50 $38029000 |v2 -1-2-1-5 | 46
G -32 16 $32335100 |S - 30-2-1 40 $38030000 |V2 -1-2-1-5-1 | 46

$09212001 |1 -3-1 6 $33689002 {B - 11 4 $38032001 |N - 11 28
$09658001 |X -2-1-2 52 $34883001 {M - 11 26 $38033001 |N -14 28
509659001 |X -2-1-5 | 52 $34986000 {G - 11 16 $38037109 [z -1 54
$09660001 |X -2-1-6 52 $36260000 V1 -1-1-1-7-2 | 44 $38038009 |z -1-1 54
$09662101 |X -2-1 52 V2 -1-2-1-5-2 | 46 $38039209 [z -4 54
$09663101 | X -2-1-1 52 536682000 |V1 -1-1-1-19 | 44 538040209 |z -4-1 54
$09686001 |X -2-1-3 52 $37057001 |$ -30-1 40 $38041000 |Z -7 54
$10105001 |D -14 10 W -20-5-8 50 $38044001 |z -59 55
$10162201 |G - 15 16 $37806109 |W -20-5-11 | 50 $38045109 |Z -19 54
$10174000 |3 -1-15 20 $37915009 [A -12 2 $38059000 |v1 -1-1-1-20 | 44
$10195001 |K -30 22 $37916109 A -13 2 V2 -1-2-1-18 | 46
$10202101 |k -41 22 $37920009 |A -25 2 $38060000 | V2 -1-2-1-17 | 46
$10208001 |K -46 24 $37926101 {B - 16-7 4 $38080001 [P -4 30
Z -18-1 54 $37930101 {C1 -1 6 $38082001 [P -5 30
$10208002 |K -46 24 §37931001 {C1 - 1-1 6 $38093000 |R1 - 1-4 32
Z -182 54 $37932101 | C1 - 1-6 6 $38107100 |R1 - 1-12 32
$10208003 |K -46 24 C1 -4-2 6 $38108000 {R1 -1-13 32
Z -18-3 54 $37933001 |C1 - 1-7 6 $38109100 |R1 - 1-14 32

$10209101 |k -48 24 C1 -4-3 6 $38110000 {R1 - 1-15 32
$10210201 |k -49 24 $37934001 |C1 -2 6 $38112001 |R2 - 2-1 36
$10212101 |X -8-15 52 $37935101 |C1 -4 6 538113000 {R2 -2-1-1 36
1510239001 |N_-22 28 537936101 | C1 - 4-1 6 R2 - 2-4-1 36
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CODE

REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page

$38114000 fR2 -2-2 36 41204050 |W - 20-5-1-1 50 548578000 |Q -1-14 30
$38115000 |R2 -2-2-1 36 S41205001 |W -20-5-3 50 548579000 T -1-1-7-3 42
R2 -2-3-1 36 541206001 W -20-5-4 50 S48580000 jZ -103 56

R2 -2-7-1 36 $41207000 |W -20-6 50 R1 -1-26-17 32

538116000 [RT -1-23 32 541222101 | X -8-16 52 548666001 |P -1 30
538117000 |R2 - 2-3 36 S41507009 | X -4 52 $49071000 |R1 - 1-26-8 32
538118000 |R2 -2-2-2 36 541508001 | X -8-12 52 549443000 jV3 -3 48
$38120000 |R2 -2-5 36 541510001 | X -8-14 52 549462001 }K -900 24
$38123000 |R2 -3-1 38 S41656001 |W -20-1 50 S49463000 |[S -6 40
538126000 |R2 -3-2-2 38 541657001 |wW -20-10 50 549464000 |S -18 40
R2 -3-3-2 38 $42017109% |W -20-5-6 50 S49465004 |5 - 21 40

538133000 |R2 -2-1-2 35 542018109 |W -20-5-9 50 $49466000 |S -30-2-2 40
R2 -2-3-2 36 542098008 | X -8 52 W -20-5-7-2 50

$38134000 |S -1 40 S4222700% |A -33 2 $49467001 |R1 -1 32
$38136100 |S -2 40 542260000 |R1 -1-11 32 S49468001 |R1 -1-1 32
$38143000 fR1 - 11-1 34 542902001 | X -3 52 549469001 {R1 -1-2 32
$38144100 |S -14-2 40 542903001 | X -3-1 52 549470001 | Rt -1-3 32
538146000 |S -14-3 40 543175000 I R1 - 1-26-11 32 $49471000 |Q -1-8 30
S38147000 S -14-4 40 543176000 | R1 - 1-26-12 32 549472000 |R1 -1-26-21 32
S38148000 |S -16 40 543177000 |R1 - 1-26-1 32 549473000 |R2 -3-2 38
S38155000 |Q -1-9 30 S43178000 |Q -1-2 30 $49474000 {R2 -3-2-1 38
538168001 Vi -1-1-1-3 44 543180000 |R1 -1-26-4 32 549475000 {R2 -3-3 38
538169101 | V1 -1-1-1-4 44 543181000 JR1 -1-26-13 32 549476000 | R2 -3-3-1 38
V2 -1-2-1-2 46 543184000 JRt - 1-26-2 32 S$49477000 [R1 -10 32

$38170001 V1 -1-1-1-6 44 543187000 JR1 - 1-26-20 32 548478000 JR1 - 11 34
V2 -1-2-1-4 46 $43188000 JR2 -2-6 36 549479001 |Q -1 30

538171000 V1 - 1-1-1-7 44 543189000 JR1 - 1-26-19 32 549482000 1S -30-2 40
$38172000 | V1 -1-1-1-7-1 | 44 S43201000 [R2 -3-4 38 W - 20-5-7 50
538174000 {V1 -1-1-1-10 | 44 $43275000 |R1 -1-19 32 549484000 1Q -1-6 30
V2 -1-2-1-8 46 543276000 |{R1 -1-20 32 549485000 |1Q -1-7 30

538177001 V1 -1-1-1-13 | 44 $43277000 [R1 -1-21 32 549486000 Q -1-11 30
V2 -1-2-1-11 46 544010009 |A -31 2 549490001 |T -1-1 42

$38178101 {v1 -1-1-2 44 544483001 |Z -67-1-1 56 549495000 {T -1-1-3 42
V2 -1-2-2 46 544485001 |Z -67-1-2 56 549496001 |T -1-1-4 42

$38179101 |v1 -1-1-3 44 544486001 |Z -67-1-6 56 549497001 | T -1-1-7 42
V2 -1-2-3 46 544493001 }Z -67-1 56 549498000 U -1 42

538180000 V1 -1-1-1-18 | 44 544600001 |W -20-2 50 549499000 JU -1-2 42
V2 -1-2-1-16 | 46 544629001 |A -920 2 549501001 |R1 -H-1 34

$38201000 |R1 -1-26- 32 544665000 [S  -6-1 40 549502001 |R1 - H-2 34
538203000 [R1 -1-26-5 32 544665001 |S -6-2 40 549503001 JR1 -H-3 34
$38205000 iR1 -1-26-9 32 544665003 |S -6-3 40 $49504001 [R1 -H-4 34
538206000 |R1 - 1-26-10 32 545147101 |B -2 4 549505001 |R1 -H-5 34
538208000 {R1 - 1-26-14 32 546131001 {V3 -2 48 549506001 | R1 -H-6 34
538648001 |Z - 35-4-2 54 546132001 | v3 -2-1 48 549507001 | R1 -H-7 34
540417147 |Z -13 54 546133001 | V3 -2-1-1 48 549508001 |R1 -H-8 34
540616001 JR2 -40-1 38 546134001 | V3 - 2-1-2 48 549509001 |R1 -H-9 34
S40620000 | R2 - 41 38 546135001 | V3 -2-1-6 48 549510000 | T -1-1-8 42
$40621000 jR2 -43 38 $46136000 | V3 - 2-1-7 48 $49582001 |B -3 4
R2 -46 38 546460000 |U - 1-1 42 549583001 |[B -4 4

540622000 |R2 -44 38 546476001 |S -7 40 549586000 |R1 - 1-26-3 32
R2 -47 38 546703000 [T - 1-1-7-2 42 549590001 | C1 -33 6

540623000 JR2 -49 38 546734001 [N -12 28 5493593000 jB - 19 4
540635001 fR2 -40 38 $47074001 |Z - 66-1-2 55 549600001 B -1 4
540640001 |Z -35-5 54 $47089001 |{B - 16-1 4 549602001 jZz -67 56
540641001 |Z -35-11 55 $47090001 |[B -16-2 4 549603000 |Z - 11 54
540916001 [ K -43-2 22 $47091001 |B - 16-3 q $49604000 |Z -20 54
540917001 {K -53-2 24 547176001 |2 -66-1-7 55 549605001 {F -8 14
Ga2 -HS 58 547335101 |J -5 20 549608001 [F -9 14

540920009 |D -33 10 547592000 |R2 -2-4 36 549609001 [F -13 14
540921001 |D -36 10 547534000 |R2 -2-7 36 549611101 [F -14 14
540922101 |D -11 10 547595000 | R2 -2-4-2 36 549612101 [F - 14-1 14
540925001 JK -53-3 24 R2 -2-7-2 36 549613000 |F -27 14
Ga2 - HT 58 547692000 [R1 -1-7 32 549614000 |F -28 i
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CODE REF.NO. Page CODE REE.NO. Page
543615009 {W -20 50 549684001 |T -1 42
S49616009 [ W -20-5 50 549685000 |F -14-11 14
549617001 |F - 19 14 549686001 |B -10 4
549618000 |G -53 16 549683001 IB - 16-6 4
S49619001 fW - 20-5-1 50 549934009 |S -30 40
549620000 [G -17 16 549939001 |R1 -1-26 32
549622000 |G - 19 16 549947000 {W -20-14 50
549623000 |G -34 16 549950001 | C1 - 100 6
549624000 |G -35 16 Ga1t- 100-1 57
549625000 |G -36 16 549951001 JC2 -100-2 8
549626000 |F - 14-10 14 Gal- 100-2 57

G -54 16 549952001 | C2 - 100-3 8
549629001 |K -1 22 Gat- 100-3 57
S49630001 |D -1 10 $49953001 | C2 - 100-4 8
549631001 |D -2 10 Gal- 100-4 57
$49632001 |D -3 10 549954001 | C2 - 100-5 8
549635001 {D -4 10 Ga1-100-5 57
549636001 |D -5 10 549955001 |C1 -43 6
549637001 |D -6 10 549957000 |G -18 16
$49638001 |[D -7 10 G -46 16
549639001 |D -15 10 $49958000 |G -47 16
549640101 |D -17 10 $49959001 |G -14 16
549641001 jD -19 10 549960009 jA -17 2
549642001 |[D - 21 10 549961009 |A -17-1 2
543643001 |D -23 10 549862000 |A -17-2 2
549644001 {K -16 22 549963000 |S - 14-1-2 40
549645001 |K -10 22 549964001 |B - 16 4
549646001 |K -22 22 549968001 |B -12 4
549647001 | K -22-1 22 549979100 {S - 14-1 -40
549648001 [K -26 22 $49981000 |F -14-9 14
549649001 |K - 26-1 22 549982000 |G -12 16
543650001 |K -29 22 549983000 ]G -20 16
549651001 {K -35 22 549984000 |G - 21 16
549652101 L -1 26 549985000 |G -48 16
549653001 [N -5 28 549986000 |G -49 16
549654001 |N -5-1 28 S49987000 |G -50 16
S49655001 |N -5-4 28 549988001 |K -45-1 24
549656001 [N -6 28 549991000 |Z -1-2 54
549657001 |JN -7 28 549992000 |G -1 16
549659001 M -1 26 549993100 |S - 14-1-1 40
549660001 M -3 26 549994001 |K -38 22
549661001 |M -7 26 $49995001 |G - 51 16
549662001 |M -17 26 549998001 {E -12 12
$49663001 |M - 13 26 $50105001 jK -45-2 24
$49664000 |M - 20 26 $50645000 1Q -1-10 30
549665001 [N -1 28 S$51087901 |F -22 14
S$49666001 [N - 1-1 28 551282001 |Z -35-3 54
549667001 §vV1 - 1-1 44 551283001 |Z - 35-1 54
549668001 V1 - 1-1-1 44 $52071001 JE -110-1-1 12
$49669000 {V1 - 1-1-1-1 44 Gatl-AL 57

V2 -1-2-1-1 46 S52072001 |E -100-19 12
$49672001 (V1 -1-1-1-2 a4 E -110-2-1 12
S49673000 [v1 -1-1-1-11 | 44 Gal-BL 57

V2 -1-2-1-9 46 552073001 JE -110-3-1 12
549674001 |V1 -1-1-1-12 | 44 Gal-CL 57

vz -1-2-1-10 | 46 552074001 |E -110-4-1 12
549675001 |v2 -1-2 46 Gal-DL 57
549676001 {V2 - 1-2-1 46 552075001 |JE -110-1-2 12
549677001 |Z -66 55 Gal- AR 57
549678001 |Z -66-1 55 $52076001 |E -100-20 12
$49679001 {Z - 66-1-1 55 E -110-2-2 12
S49681009 {A -22-2 2 Ga1l-BR 57
549683001 {C1 -35 6 $52077001 JE -110-3-2 12

CODE REF.NO. Page
$52077001 | Gal-CR 57
$52078001 |E - 110-4-2 12

Gal-DR 57

552079001 |K -53-4 24
Ga2- HU 58

$52080001 JK -53-5 24
Ga2- HV 58

552081001 K -53-6 24
Gaz2- HW 58

552082001 | K -53-1 24
Ga2- HX 58

552083001 |E -100-2 12
$52084001 |E -100-3 12
552087001 |E -100-6 12
552088001 |E - 100-7 12
552089001 JE -100 12
552090000 JT -1-1-1 42
552091000 §T -1-1-2 42
552093001 [E - 100-1 12
$52230001 {F -29 14
UA48170001Z -901 56
R1 - 10-1 32

UD2390001 | V3 -2-1-8 48
ULoo25000 [T - 1-1-7-6 42
U32744000 fQ -1-12 30
U34870001 | T -1-1-7-4 42
XA2220050 | T -1-1-10 42
0A4301005 [Q -1-13 30
R1 -1-26-18 32

0A4400605 | R2 - 42 38
0A4400805 |T -1-1-6 42
0A5400806 |R1 -1-9 32
0A5401006 |S -5 40
S -11 40

0A5401206 [R1 -1-5 32
R1 -1-10 32

0A5401606 JR2 -50 38
0A5403006 |R1 -1-8 32
0B1351606 jZ -804 56
004400603 JV1 -1-1-1-5 44
V2 -1-2-1-3 46

008400604 [W -20-5-10 50
W -20-5-12 50

R1 -1.22 32

011679312 [E -13 12
013719412 [ X -8-1-11 52
014679320 |J -1-7 20
014680422 [ X -1-8 52
X -84 52

014680622 |E -3 12
F -3 14

H -28 18

] -19 20

K -8-2 22

014710522 |L -14 26
014760622 |D -13 10
: D -38 10

E -5 12

F -7 14

F -10 14

F -15 14

K -33 22

L_-5 26
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014760622 |Z - 10 4 | [025080232 [z -66-3 55 060300512 |C1 - 34 6
Z -803 56 025080236 {Vv1 -1-1-6 44 060501016 |D -22 10

c1 -1-8 6 V2 -1-2-6 46 S -15 40

C1 -4-4 6 V3 -2-1-4 48 060670512 |G -16 16

Cc1 -6 6 V3 -2-4-8 48 X -811 52

c1 -10 6 025350132 |L -17 26 060670612 [H -6 18

C1 -13 6 c2 -114 8 s -20 40

c1 -21 6 025350332 |M - 16 26 S -33 40

C1 -30 6 025660132 |z - 809 56 W -20-15 50

014770622 {B -14 4 025680132 |p -7 30 060670812 |A -18 2
Fo-13-1 14 025680232 |G -8 16 060680712 {D -24 10

K -2 22 1 =127 20 060681212 {D -20 10

K -23 22 ] -4 20 K -5 22

014780622 |B -5 4 025710232 |x -89 52 061350616 | W -20-11 50
B -17 4 025770232 |F -32 14 061660806 |2 -67-1-3 56
017082206 |Vv3 -2-4-5 48 L -3 26 062300612 |W -20-5-2 50
017711412 {E -7 12 026050136 |z -35-11-5 55 062300806 |s -8 40
017761212 |C1 -42 6 028040246 |[D - 41 10 s -9 40
018061436 |R2 -4 38 V1 -1-1-11 44 T -1-2 42
018061622 |D -34 10 V2 - 1-2-11 46 062301205 |v2 -1-2-1-6 46
018081222 |z -66-2 55 028050246 |z - 35-8-2 55 062302506 [v1 -1-1-1-8 44
018082032 |Z -66-1-5 55 V1 -1-1-8 44 062351216 [N -19 28
018082536 |v1 -1-1-4 44 V2 -1-2-8 46 062400806 |p -2 30
V2 -1-2-4 46 028060246 |z -40 55 062401006 |z -3 54

018400632 |W -20-8 50 R2 -7 38 062501406 {Z -35-11-2 55
018400836 {D -18 10 028080240 |v3 - 2-4-7 48 Z -35-11-4 55
018401222 |s -3 40 028080242 |z -66-4 55 062503506 |Z -35-11-3 55
018401236 |V1 - 1-1-10 44 028080246 |v1 -1-1-5 a4 062660412 |F  -14-3 14
V2 -1-2-10 46 V2 -1-2-5 46 062660712 |F  -14-7 14

018501036 |v1 - 1-1-7 a4 028350242 | K -22-6 22 062670412 |H -31 18
V2 - 1.2-7 46 M -15 26 062670512 |G -28 16

018501422 [D -26 10 N -56 28 G -39 16
F -20 14 028680242 |c -9 - 16 G -52 16

018681022 |K -12 22 032361602 |X -5 52 L -16 26
021060106 |z - 41 55 032422003 |z -44 55 S -13 40
Z -56 55 Z -60 55 Z -67-1-7 56

R2 -6 38 032422505 |z -61 55 062670612 |H -4 18

021300206 |V3 -2-1-10 48 032461606 |z -58 55 H -24 18
021400106 |R2 -52 38 037301215 {z -4-3 54 S .24 40
021400206 |R1 -1-6 32 047250642 |E -100-5 12 062670712 | X -8-1-9 52
021500106 |z -35-8-3 55 047401442 |M -6 26 062670812 |M - 21 26
Z -35-11-1 55 048030342 L -12 26 X -81-4 52
021660102 |z -67-1-4 56 048040342 L -2 26 062671012 [M -14 26
021670102 [Mm -10 26 M -19 26 062671016 |z -67-2 56
021670202 |w -20-4 50 N -15 28 062680512 [E - 100-8 12
021680202 |; -1-24 20 048050342 |1 -1-10 20 J -1-18 20
021710212 {x -8-8 52 048050346 |v1 -1-1-1-14 | 44 062680612 {A -26 2
025030232 |z -67-1-5 56 V2 -1-2-1-12 | 48 D -16 10
025030236 |V3 -2-1-9 48 048060342 |K -32 22 G -7 16
025040232 |z -48 55 L -9 26 G -31 16
025040236 |D - 40 10 c1 -15 6 ] -3 20
R2 -51 38 c1 -23 6 c1 -36 6

V1 -1-1-1-16 | 44 048070342 |[F -18 14 062680812 |B -16-8 4

V1 -1-1-12 a4 K -19 22 E -100-12 12

V2 - 1-2-1-1 46 048100142 |J -1-4 20 N -9 28

V2 -1-2-12 46 048150142 |8 -9 4 W -20-12 50

025050236 | V1 - 1-1-9 44 D -28 10 062681012 |C1 -18 6
V2 -1-2-9 46 048180142 |C1 -8 6 Ci -26 6

025060232 |D -35 10 048280242 |Z -66-1-4 55 062681212 |1 -2 20
C1 -41 6 052400606 | V1 -1-1-1-15 44 062681412 [P -6 30
025060236 |R2 -5 38 V2 -1-2-1-13 | 46 062710612 |H -2 18
025060336 {Z -39 55 052400806 |S - 17 40 062710812 |m -2 26
Z -57 55 V3 -2-1-11 48 S -31 40
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070638800 |Z -66-1-3 55 109714000 |Z -12 54 141492001 |N -1-2 28
070688850 |C1 - 16 6 z -21 54 141590001 |J -1-25 20

1 -24 6 109763002 [N -16 28 141786001 |F -1 14
071047650 [C1 -40 6 110161004 K -37 22 142443001 |2 -26 54
072630260 |B -7 4 110215002 |Z -808 56 142656001 V3 - 2-5 48
081003670 |F - 12 14 110233001 | K -36 22 142677101 | X -8-1-2 52
F -17 14 110251001 |M -9 26 142678101 | X -8-1-3 52
087310815 |T -1-1-5 42 110367001 |K -3 22 142680001 | X -8-1-12 52
087311015 |T -1-1-9 42 111140002 JK -50 24 142681001 | X -8 1-6 52
091170009 {Q -1-5 30 113316001 {H -5 18 142686101 | X -8-10 52
093650008 |Q -1-3 30 114294001 JH -9 18 142687101 | X -10 52
093650032 |Q -1-4 30 114483002 |Z -22 54 142689309 |X -8-1 52
100022004 |J -1-26 20 114486002 |2 -6 54 142706001 | X -8-1-8 52
100022005 |K -25 22 115007001 {W -20-5-13 50 142721001 §Z2 -33 54
K -26-3 22 115040116 §1X -8-13 52 142990001 |Z -35-10-3 55
N -1-3 28 115053012 |B -26 4 143882001 {Z -9 54
N -4 28 115053412 |2 -17 54 144075001 | C2 -113 8
100032004 K -51 24 115147001 JE - 11 12 144105000 |J -1-23 20
100090004 fF -2 14 115148101 |E -10 12 144110001 1)  -1-21 20
100136001 |H -20 18 115156001 fE -100-4 12 144226001 |2 - 51 55
I -1-20 20 115158001 |E -100-9 12 144458001 |B - 23 4
100242003 {B - 20 4 115163001 |E -100-15 12 144588001 |H -10 18
100250001 yB -13 4 115164001 |E -100-16 12 144712001 |B - 2-1 4
100281001 |D -8 10 115165001 {E -100-17 12 145318001 {C1 -32 6
100360003 [K -54 24 115166001 JE - 100-18 12 145446001 |H -16 18
100402004 |H -17 18 X -21-7 52 H -22 18
100645003 |W -20-9 50 115186001 |H -19 18 J -1-22 20
100666002 [V3 -2-2 48 115188001 |H -21 18 145465001 |B - 16-5 4
100887001 |Z -30 54 116629001 JL -10 26 145475101 [N - 17 28
101268002 | V3 - 2-1-5 48 116662003 |Z -45 55 145478101 [N -2 28
101572101 |Z -28 54 116662004 | X -1-5 52 145480101 {A ~-23 2
101706001 |F -6-1 14 116694001 V3 -2-4-6 48 145547001 |G -27 16
Ct -3-2 6 116920001 |B -8 4 145892001 |[L -8 26
102630001 |B -18 4 116922001 {H -12 18 146255000 |2 -37 55
102707001 [N -20 28 117150001 |S -23 40 Z -53 55
102707003 | X -8-15 52 117934009 |A -6 2 146256001 {Z -36 55
103810002 |F -31 14 A -17-3 2 Z -52 55
104449009 |A - 11 2 Z -2 54 146354001 JE -8 12
W -20-17 50 117936001 {V1 -1-1-1-17 | 44 146360002 }Z -812 56
104450109 |A -4 2 V2 -1-2-1-15 | 46 146994001 fE -9 12
A -10 2 118064001 |Z -34 54 147777000 |B -16-9 4
104567001 |G -22 16 118837001 |Z -27 54 148738000 |G -4 16
104821009 |A -30 2 119707003 V3 -2-4-3 48 G -40 16
105073001 |2z -8 54 119708001 | V3 -2-4-4 48 G -41 16
105234003 |D -32 10 120448001 |D -25 10 148813001 I K -22-4 22
E -44 12 J -1-13 20 148847001 {K -13 22
105343001 |Z -805 56 120990001 |J -1-14 20 148904001 {V3 -2-1-3 43
105812003 |K -15 22 X -81-13 52 149287000 |S -32 40
106129001 |K -22-5 22 121007001 §K -42 22 W -20-16 50
106129002 |N -5-5 28 122257001 X -1-2 52 149809000 |R2 - 45 38
106629002 |A -14 2 122991001 |2 -14 54 R2 -48 38
107093002 [A -15 2 123006001 |[B -15 4 150173003 2 -35-7 54
107149001 |G -5 16 123882001 |F -30 14 150174000 |Z -35-4-3 54
G -13 16 129984003 | X -1-4 52 Z -35-5-1 54
107321003 |M -4 26 133188001 | V3 -2-4-2 48 150179002 }Z -35-8-1 55
107606001 [H -14 18 133740006 |Z -38 55 150182000 |2 -35-2 54
107744001 |D -30 10 Z -55 55 150183000 }Z -35-10-2 55
E -4-2 12 138444001 |Z -47 55 150206002 |D -27 10
107779001 |Z -29 54 140392009 |A -5 2 Z -35-41 54
107780001 12 - 31 54 A -7 2 150551000 |H - 11 18
108802001 |C1 -1-5 6 140726000 1B -6 4 150592009 |A -29 2
109239002 |A -24 2 141331001 JC1 -38-3 6 151602002 fC1 -1-3 6
109714000 |Z -5 54 141492001 | K - 26-2 22 151268001 JE -4 12
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151969001 |E - 4-1 12 154624101 |[B - 16-4 4
152242001 |[B -24 4 154626001 |H -26 18
152245101 {F -4 14 154627001 |B -25 4
152678101 |F - 11 14 154684009 [X -8-1-1 52

F -16 14 154685001 | X -8-1-7 52
152682101 |F - 21 14 154686001 | X -8-1-10 52
152683001 |F -14-4 14 154695001 | X -8-2 52
152684101 |F - 14-5 14 154696001 {X -8-3 52
152690301 |F -24 14 154697001 | X -8-5 52
152756001 | C1 -9 6 154701101 |B  -22 4
152759001 |C1 -5 6 154702101 {z -23 54
152760051 |C1 -7 6 154713001 {X -8-7 52
152769101 |C1 -38 6 154835001 {X -1-6 52
152771000 | C1 - 38-1 6 155559001 {|M -18 26

152772001 [C1 -39 6 155578000 |B  -21 4
152773000 | C1 -38-2 6 156112003 |z -35-6 54
152822101 L -2 26 156206001 |L -15 26
152823001 |L -11 26 W -20-13 50
152827009 |L -13 26 156336101 | X -86 52
152842059 |A - 22-1 2 156342001 |X -1-7 52
152869001 |H -1 18 156440001 |X -1 52
152870001 [H -3 18 156441001 | X - 1-1 52
152872001 |H -8 18 156443001 | X -1-3 52
152881001 |H -27 18 157968001 |J -1-17 20
152883000 |H -29 18 159565000 |G -23 16
152884001 {H -30 18 159574101 }J -1-19 20
152889001 |H -23 18 159613051 fF -25 14
152948001 |G -33 16 Z -16 54
152956001 |G - 42 16 159805001 |H - 15 18
152969001 |G -38 16 159905001 |K - 14 22

S .12 40 159938001 {z -811 56

153035000 [C1 -45 6 15993900t |z -807 56
153041001 | C1 -1-2 6 181995001 |F -6 14
153057101 |X -2-4 52 183493001 |C1 -3 6

X -817 52 200190001 jz -42 55
C1 -44 6 Z -62 55
153112001 |W -20-3 50 _ V3 -2-3 48
153242000 |z -102 56 218859001 |[s -25 40
R1 -1-26-15 32 R2 -2-1-5 36
153484001 |[D -31 10 R2 -2-2-5 36
E -4-3 12 R2 -2-3-5 36

153596001 |K -20 22 R2 -2-4-5 36

153597001 |K -22-2 22 R2 -2-7-5 36
N -5-2 28 224514001 |R2 -2-1-4 36

153827001 |E -2 12 R2 -2-2-4 36
153828001 {D -29 10 R2 -2-3-4 36
153830000 |E -1 12 R2 -2-4-4 36
153834001 |E -6 12 R2 -2-7-4 36
153837001 |C2 - 110 8 228475000 |G -44 16
153838001 |D -37 10 K -55 24
153839001 | C2 - 111 8 s .22 40
153843000 |7 -802 56 Rt -12 34
153871001 [C2 - 111 8 V1 -1-1-1-9 a4
153924001 {G -45 16 V2 -1-2-1-7 46

C1 -1-4 6 231071001 [K -17 22
154179001 |z -806 56 232384001 |R1 - 1-26-7 32
154340001 |F  -24-1 14 402887001 |F - 14-6 14
154341001 |F  -24-2 14 552907000 |s -4 40
154342001 |F  -24-3 14 S -10 40
154467001 |z -4-2 54
154528001 §J -1-12 20
154596000 | K - 21 22
154599000 | K -6 22
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